= " | ] m.' B T
P -.u;_
'L— » rI-"

Glltrap
Operatton & Parts Manual = 3;-

‘-_?' "1‘\- H'I'\-I

(AII mudels)‘ e

E Engineered Performance by Giltrap Ag Part Number. 595-0003




G GILTRAP

Page 2
Slurry Spreader Operating Manual

Disclaimer

Although every endeavour has been made to compile as near to complete records as

possible for the machine described, it is possible some information is incomplete or
missing.

Giltrap Engineering request that you treat this book as a guide only and offer any
assistance necessary to procure the information or part you may require.

For parts or service enquiries, please contact the applicable numbers on the previous
page.

Amended and reprinted February 2024

Copyright © 2024 by Giltrap Engineering Ltd.
Printed in New Zealand

All rights reserved. Reproduction or use, without express permission, of editorial or pictorial content, in any manner, is prohibited.

595-0003 Slurry Operating Manual



c GILTRAP
1 : Page 3
Slurry Spreader Operating Manual

Table of Contents

INTRODUCTION 5
DELIVERY AND WARRANTY 5
GENERAL SAFETY 6
DRIVESHAFT SAFETY 9
PRE-SERVICE GUIDELINES & SETTINGS 9
SPREADING OPTIONS 11
GENERAL OPERATING INSTRUCTIONS 12
IMPORTANT 12
VACUUM PUMP INSTRUCTIONS & MAINTENANCE 13
F.0 = SEAVEIRG ..ot et 13
200 = OPOFALIOM........ce ettt 14
.0 = TECRRICAL ..ottt ettt ettt ettt e sttt he e e ae e bt et e e ae ettt et e e enaeeneas 19
VACUUM PUMP SPECIFICATIONS - MEC/M SERIES 20
VACUUM PUMP SPECIFICATIONS -SE/D SERIES 20
VACUUM PUMP TROUBLESHOOTING 21
AUTO FILL OPERATION 23
HYDRAULIC SUSPENSION OPERATION AND INFORMATION 25
MAINTENANCE OF STOCK & CONSIGNMENT SLURRY TANKS 26
TANK ASSEMBLY FITTINGS 27
SO00 G 7500 ..ottt ettt ettt h et e ettt ae ettt et e ateeaeeete et e enbeenaenneas 27
10000, 12000 & 15000 ........oooeeeeeeiieeee ettt ettt ettt ettt e bt bt ettt ettt ettt et enbeenaeeneas 29
SLURRY TANK FITTINGS REFERENCE 32
STlurry Tank Fitlings REfEFENCE .............cc.couiviiiiiiiii ettt ettt 32
STurry fittings And QUACAIENLS ..............c.ccoviiiiiiiiiit ettt 34
Rear & Top HAtCh ASSEMDIIES .............ccc.oeocuieeiiiiiieeiee et ettt ee ettt e et e st e e e s sbeesabeesabeesnbeessbeeenseeenses 35
VACUUM PUMP PART BREAK DOWN 37
MEC6500/8000 Vacuum Pump With OVerdrivVe................ccocuiioiiiiaiiaiiiieeieeieeie ettt 37
SEL12000 VACUUI PUIP...........oooeeeeiii ettt eeeette e tae et e et e etaeasaeaatteestaeestseesaeensseesseensseesaeensees 39
Vacuum Pump Lubrication — SET2000)...............ccccccoioiiiiaiiae ettt ettt 42
Vacuum Pump Forced Lubrication (MEC5000 — 8000)...........c.cccooiioiiiiniiiiiiiiteieeeee ettt 43
Vacuum Pump Automatic Lubrication (MECG6500 — 8000) ...........ccccocouevimiiiiiiiiiiieeeie sttt 45
STAR 72 VACUUM PUMP PARTS BREAK DOWN 47
SEUAT 72 MM ettt ettt ettt ettt ettt ettt et ettt ettt te et ene e et et s 47
Star 72 LUBFICAIION OPIIOIS .......ccuceuiiiiieiiiiieie ettt ettt ettt ettt sttt et 48
SEAT 72 PAFLS LISE ...ttt ettt ettt ettt ekt ettt ettt et ettt et e ettt et e entte et e ebeeeteeennee s 49
GEARBOX PARTS BREAK DOWN FOR RAIN GUN OPTION 55
Garda Gearbox 6500 MechaniCAl SEaL..................c.cccooviiiiiiiiieeee ettt 55
Garda Gearbox 6500 540/1000 Rpm with Pre-Shaped RiNgG.............ccccuoiiiiiiiniaiiee et 56
ADR AXIE HUD ...ttt ettt ettt ettt 60
SINGLE AXLE ASSEMBLY - M5000 62
SINGLE AXLE ASSEMBLY — M7500 63

595-0003 Slurry Operating Manual



GILTRAP
G - <. Page 4

Slurry Spreader Operating Manual

TANDEM AXLE ASSEMBLY - M5000 & M7500

TANDEM AXLE ASSEMBLY - M10000

STEERING AXLE PARTS BREAK DOWN

S1EETING AXIE SEIf-SHEET ..ottt ettt ettt ettt e
STEEFING AXIE POWEF STEEE ...ttt ettt ettt ettt ettt ettt e st et e eseeeseenae e s e
ARD HUDB ASSEMIBIY ...ttt
S1EETING AXCL PAFLS TIST ...ttt ettt

JACK ASSEMBLY

JACKk ASSEMBIY PAFLS TIST..........ceeiiiiiiit ettt et
HYDRAULIC HOSE ASSEMBLY

Hydraulic SUSPENSTON PAFES.........c...ccveeeueiiiieeieeeieeete et e et et e st et e eaae e st e e sabeessbeessseessbeessbeessbeessseessseesnseennses

OPTIONAL AUTOFILL ASSEMBLY 6” AND 8”

DRAWBAR ASSEMBLY

64
65
66

66
67
68
69

72
73
74
76
77
79

595-0003 Slurry Operating Manual



G GILTRAP
: Page 5
Slurry Spreader Operating Manual

Introduction

Thank you for purchasing a Giltrap product. Giltrap Engineering Ltd has enjoyed a
long-standing success with their machinery. We would like you to enjoy the benefits of
owning a Giltrap too. By following the guidelines laid out in this book, you will ensure
trouble free, low maintenance operating for years.

Giltrap Engineering Ltd is a progressive company which continually strives to satisfy
your needs, so we welcome any feedback which you can provide to help us improve our
products and services and to ensure that they perform to your expectations. Any
constructive comments about this operator's manual are also welcome.

Your machine has been designed to perform its task efficiently and with a minimum of
maintenance. This handbook provides safety guidelines, instructions, maintenance
requirements and parts listings. We recommend that you read the entire handbook,
before operating the machine as this will enable you to take full advantage of your new
machine’s considerable potential.

Delivery and Warranty

Before you begin to use your machine, please check it to make sure there is no delivery
damage. If damage is evident, contact the dealer who supplied the machine so that
they can make the appropriate claims.

If you have any other queries, please contact your dealer or Giltrap Engineering Ltd
(0800 80 GILTRAP).

All Giltrap products are covered by a 12-month warranty on parts and labour, subject to
normal use.

Please fill in the details below for future reference.

Model:
Serial No:
Delivery Date:

Dealer:

595-0003 Slurry Operating Manual



c GILTRAP
1 S Page 6
Slurry Spreader Operating Manual

General Safety

For the safety of others and yourself, please read and follow the precautions in this
operator’s manual. Pay particular attention to the following safety aspects of operating

machinery.

Do not ride on or allow passengers on the machine.

Always use a recognised hitch pin with a safety
clip to hook trailed implements on behind the
tractor.

Always ensure when using a quick hitch that the
locking tab has come out and is in the locked
position before moving.

NO
PASSENGERS

“im —im

Do Not operate tractor — trailer combination outside of manufacturers recommended

drawbar loading.

595-0003 Slurry Operating Manual




c GILTRAP
1' S S Page 7
Slurry Spreader Operating Manual

Carry a suitable fire extinguisher.
A fire can ignite under certain conditions, so please take the following precautions:
After running your machine for a short time, check for defective
bearings. A faulty bearing can become very hot, eventually

discolouring, requiring immediate replacement.

Do not allow combustible material to accumulate inside guards or
around rollers and other moving parts.

If your machine becomes blocked, stop immediately and remove
the obstruction.

Be careful when operating in hot or dry conditions or on extreme
fire risk days.

ACAUTION

Do not
operate

O without
guards

Never operate your machine without the safety
guards in place.

VA

All chains should be properly
adjusted and replaced when
necessary.

595-0003 Slurry Operating Manual



GILTRAP
G S Page 8

Slurry Spreader Operating Manual

— e ———— —-

/A\WARNING

HIGH PRESSURE
OIL can cause
severe injury.

Release all hydraulic pressure from
implements before commencing service
work. Never look for suspected oil leaks
with your hands or body - use a piece of
cardboard instead.

Any fluid that penetrates the skin will
have to be removed immediately by a
medical expert. Seek specialist advice
on this type of injury.

Never attempt to unblock equipment while it is

still operating.
Always disengage power take-off, hydraulics and .Q YOl CAN BECOME
shut down engine before removing materials, CAUGHT IN THE
checking or servicing. EQUIFMENTS
Failure to follow these precautions is likely to MOVING PARTS.
result in serious injury.

CAUTION!!

Wear proper protective clothing. Loose attire can easily f .
be snagged by rotating machinery resulting in serious #
injury or death.

ROTATING
PTO SHAFT.

595-0003 Slurry Operating Manual



L T ]

GILTRAP
|

Slurry Spreader Operating Manual

Driveshaft Safety

Whan eng the implement and
drvaling, da nol axtied tha spesed
o Dorerar s govan by cperalons
manal

Do 3l crediioded thia implesmiant oF
Sucnly angags tha PTCH clulgh
Arry Weque mited or cluich ghiukd
b instatiod on tha implamant and of
T drevakne

Al rotating parts meust b guanded

tha F'Ttlﬂmnhlu'lwn
of ha joeis exceads 357,

Cérin  typa of COMSTANT
VELOCITY JOINTS may oparate at
angies up o 707 o 807 kor Dral parns

ods (o7 dunng furmangl.

Th tracia printed o P P indi-

-n—_——(x-ll'

g ™8 enplamant ofly ol tha
orapnall RN, wiech o COmpal-
D IBNGER, DoweRr SO0l AElety
S@atEg ani Shigedng

Tha citteslings ared aalely denaces
ars designed spechcaly lor the
implamant, and ghoisd ba axchy-
sivaly lor this pUTDOS

Engune il sl drivabng, raciar and
implemant shiskls ane functonal
and i placo bslors cparason. Dam-

oomacty inslnfed, bofore using of
dnvakrees

Ensuns hal e drivading | ssmnﬁ-
attachad 1o T Iractor and

implemant badon opemaing.

hair, of SMmSerg Wich oiued gul

Whan s Ak g o in o viskil-
ity, Tmirate [ deveing opida-—
ling anea g rislab

ipumpa, slevalors,

driers, #4c, |, 53 tha th helesonpisg
Subas oD by il laasr 157 o theer
AL

595-0003 Slurry Operating Manual



G GILTRAP
Page 10
Slurry Spreader Operating Manual

Pre-Service Guidelines & Settings

Prior to delivering your machine, your dealer should have completed a pre-delivery check.
It is required to check the following points before using the machine for the first time.

e CHECKALL WHEEL NUTS ARE SUFFICIENTLY TIGHT.

Wheel Nut Recommended Torque Settings
M18 Stud 200 ft/lbs or 270Nm
M20 Stud 280 ft/Ibs or 380Nm
M22 Stud 330 ft/lbs or 450Nm

e CHECKALL TYRE PRESSURES ARE CORRECT.

/Recommended Tyre Pressures \
11.5/80-15.3 58psi 4.0 bar
400/60-15.5 50psi 3.5 bar
15.0/70-18 45psi 3.1 bar '
400/55-22.5 46psi 3.2 bar
500/45-22.5 35psi 2.4 bar ®
500/60-22.5 35psi 2.4 bar
560/45R22.5 58psi 4.0 bar
560/60R22.5 58psi 4.0 bar

Q50/55R26-5 58psi 4.0 bar j

e CHECKALL AXLE MOUNTING BOLTS AND NUTS ARE SUFFICIENTLY TIGHT.

M16 180 ft/lbs or 245Nm

Axle Mounting Bolt Recommended Torque Settings
M20 355 ft/lbs or 480Nm ’

¢ THERE ARE SEVERAL GREASE POINTS on all Giltrap trailers. Check the yellow label
on the side of your machine to see how many grease points there are. You should fully

grease everything before running it for the first time. See page 10 for greasing and
lubrication details.

e CHECK AND RETIGHTEN WHEEL NUTS AFTER:

o Firstuse
o First laden journey
o The first 50 hours of use and every 50 hours thereafter

595-0003 Slurry Operating Manual



GILTRAP
G Page 11

Slurry Spreader Operating Manual

Spreading Options

(A) Standard Spreading Plate

(B) Inverted Spreading Plate

(C) Side Discharge Nozzle

Instructions:

Two manholes are supplied on larger tanks that have a baffle to control surge.

Access to the front section is through a manhole placed at the front top of the tank, and
access to the rear section by manhole at the rear lower end plate. These manholes
enable easy cleaning of the inside of the tank by simply removing 2 nuts on either cover
and swinging the manhole clear by the hinges. Sediment or any other foreign material
that may hinder the proper working of the machine is easily cleared.

Care should be taken when climbing into a tank as gases from the effluent could render
a person unconscious or even kill. Another person should be in attendance.

Special Note:

Extreme care should be exercised at all times in the vicinity of the rear of the machine.
Even when the machine is not running or in use, it may be holding pressure or vacuum.
Either could be most dangerous if a gate valve is suddenly opened.

595-0003 Slurry Operating Manual



G GILTRAP
- Page 12
Slurry Spreader Operating Manual

General Operating Instructions

1. Connect loading hose to inlet.

2. Set vacuum pump to "V" (vacuum) setting.

3. Engage PTO and set at 300-400 rpm.

4. Open tap at inlet.

5. Check to ensure there is vacuum.

6. Check oilers are operating (30-50 drops per min).

7. Watch sight tubing for filling and turn off tap immediately liquid reaches top of
tube. Disconnect loading hose.

8. Turn off PTO and set vacuum to "P" (pressure).
9. Travel to unloading area.

10. Engage PTO and set at 400-500 rpm.

11.  Check tank pressure.

12.  Engage tractor in forward gear. Operate hydraulic unloading valve to discharge
while driving at appropriate speed to spread.

Vacuum
Do not exceed bar 0.8 on gauge.

Pressure
Do not exceed bar 0.5 or cm/hg 40.

It is not necessary to use 540 rpm when loading. 300 rpm on PTO will maintain the
necessary vacuum.

The pump will not generate more vacuum with more PTO rpm so will not fill any quicker.

IMPORTANT

It is vital to ensure all nuts and bolts are kept tight and should be checked regularly,
especially when the machine is new. All nuts and bolts should be tightened after a week
of use. Due to working conditions machines shake and vibrate which may cause
loosening of some bolts. Failure to keep bolts tight may void certain warranty conditions.

595-0003 Slurry Operating Manual



c GILTRAP
1 ¥ Page 13
Slurry Spreader Operating Manual

Vacuum Pump Instructions & Maintenance
1.0 - Starting
1.1 Transmission

The power take-off (PTO) on the BATTIONI PAGANI MEC and SE Series vacuum
pumps are normally driven by PTO shaft. The maximum angle of the PTO shaft is 15°.
This angle must not be exceeded unless using a wide angle joint at the tractor end.
Check that the drive shaft has sufficient overlap (1/3 length) when extended and will not
bind when compressed.

Note: The wide angle should be installed at the tractor end.

E

Figure 1

1.2 Rotation direction

Before starting the Vacuum Pump make sure that the power take-off (PTO) shaft turns
freely and that the rotation direction is the same of that stated by the arrow. The
standard rotation directions for MEC and SE series vacuum pumps are left hand (anti-
clockwise).

Do not for any reason change the direction of rotation as it could damage some
components or the pump itself.

1.3 Operating Speed (RPM)

Vacuum pumps with gearbox overdrive (MEC-M series) are capable of running at 600
rom but it is recommended to use 400 PTO rpm during normal work.

Vacuum pumps with direct drive (SE-D series) are capable of running at 1000 rpm but it
is recommended to use approx 800 PTO rpm during normal work.

For the first 50 working hours (running-in period), lower these values by 25-30%.

High operating speed means higher operating temperature. Run slower if
possible.

595-0003 Slurry Operating Manual



G GILTRAP
- Page 14
Slurry Spreader Operating Manual

1.4 Lubrication
Force feed and automatic are the two different kinds of lubrication.

The force feed system will provide lubrication in either suction or in compression by a
gear pump on the back and driven by the rotor shaft. The gear pump sucks the oil from
the reservoir and sends it to the metering
cock which is manually regulated.
Excessive oll is returned to the reservaoir.

The automatic system will provide
lubrication in either suction or in
compression by a metering piston pump,
with an adjustable delivery capacity on the
back of the pump and driven by the rotor.
The oil is directly injected into the vacuum
pump, eliminating the manual adjustment
and obtaining a great saving of oil.

Forced lubercation Automanc lubrication

2.0 - Operation
2.1 Lubrication

Before starting, ensure that the vacuum pump is filled with oil, and that the gearbox and
drive oil level is showing at the sight glass indicator.

Note that the vacuum pump oil level dipstick mark (Fig.2) indicates the minimum oil
level.

B

]
[ ] ™
[
i Ty
PN
| [,;:-\

S_feti e L\

é | _On plug

% ._
|

=

i

_Min. ofl level " Ol level piug \-ﬂ
MEC Series Dipstick SE Series Dipstick
Figure 2-1. Figure 2-2. Figure 2-3.

Whenever checking oil levels (Fig. 2), make sure it is carried out while machine is on
level ground.

The oil reservoir capacity is stated on the following table:

595-0003 Slurry Operating Manual




G GILTRAP

Page 15
Slurry Spreader Operating Manual
Pump Model MEC 4000 MEC 6500 MEC 8000 SE 12000
Capacity - Litres 1.5 3.1 3.8 3.7
Figure 3.
2.2 Oil to use

Reservoir: Vacuum Pump Oil.
Gearbox: EP90.

Do not use hydraulic oil or cleaning oil for lubrication. Ecological oil can be used but with

the same specifications of the mineral oil suggested.

Comparative types of oil are listed in the following table:

Location

Summer

Winter

In oil reservoir

Mineral oil ISO VG 100 or

Mineral oil SAE 30W

Mineral oil ISO VG 46-68 or
Mineral oil SAE 20W

In gearbox

Mineral oil ISO VG 460 or EP90

Figure 4.

2.3 Oil quantity for lubrication

The correct amount of oil is metered to the pump as shown in the following table:

MEC 4000

MEC 6500 - 8000

SE12000

25-30 drops/min.

40-50 drops/min.

35-45 drops/min.

Figure 5.

These quantities are valid for either force feed or automatic lubrication (factory set).
When necessary, add only new and clean oil to the reservoir.
The gearbox oil should be changed after 100 hours work - then every 300 hours

thereafter.

595-0003 Slurry Operating Manual




G GILTRAP
Page 16
Slurry Spreader Operating Manual

2.4 Oil lubrication regulation

With force feed lubrication, the oil flow is regulated by means of a hand turned knob (A),
having first loosened the locking nut (B), as shown in Figure 6-1 & 6-2.

With automatic lubrication, the oil flow is set at the factory, but if necessary can be
altered by the following procedure. Remove cover (B) (Figure 6-3). Loosen lock nut (C)
and adjust screw (A) to obtain correct oiling rate. Tighten lock nut and replace cover.

S

Figure 6-1. Figure 6-2. Figure 6-3.

2.5 Overflow valves

Avoid getting liquid into the vacuum pump as this causes "water hammer" which is
responsible for the blade breakage and consequently rotor damage.

It is necessary to fit on the system a relief valve (A) and a check moisture trap (B)
between the vacuum pump and the tank (Figure 7-1).

o1"1/4 e

i

21"1/2 P

Il

13’/
N
%3;
|
|

Figure 7-1. Figure 7-2.

595-0003 Slurry Operating Manual



G GILTRAP
g Page 17
Slurry Spreader Operating Manual

2.6 Pressure and Vacuum Control Valves

Pressure: The maximum operating pressure allowed is (0-8 Bar or Cm/Hg 60).
Vacuum: The maximum operating pressure allowed is (0-8 Bar or Cm/Hg 60).
Excess vacuum can cause the bore to become oval, waving of the body or blade
breakage.

2.8 Washing

If effluent gets into the vacuum pump, it is necessary to immediately wash the pump
internally by selecting the pressure mode and to suck a minimum of 2 litres of diesel
through the intake elbow.

The same procedure should be carried out if the pump has been out of operation for a
long period.

If the pump is not to be used for a long period, disconnect the suction and delivery pipes
and hermetically close the manifold, as gas that develops inside the tank would pass
into the vacuum pump and cause rust inside the body. This can in turn cause blade
failure.

2.9 Temperature

Excessive high temperatures in the vacuum pump can damage some components and
can also affect the efficiency.

For this reason, the maximum recommended temperature should be 90-95 degrees
centigrade. Discolouration of paint on the pump body indicates excessive heat.

2.10 Running Time

The maximum continuous running time should be not over 6-8 minutes.

A longer running time without interruption can cause overheating and also damage the
blades.

If the running time is extended due to the density of material, you should try to thin the
product you are collecting.

595-0003 Slurry Operating Manual



G GILTRAP

Page 18

Slurry Spreader Operating Manual

3.0 - Maintenance

3.1 Valves

Check periodically that the safety valves on the tank are in perfect working order.

3.2 Blades

Check blade wear regularly and replace the complete set when the height is reduced
(About 10-15% of the original height).

PUMP No. of Blades Size
MEC 4000 7 300x41x6.3
MEC 6500 7 370x46.5x6.3
MEC 8000 7 450 x 46.5 x 6.3
SE 12000 6 400x70x 7.5

Figure 8.

Overheating causes blisters to develop on the blades surface which increases the
thickness and blocks the free outlet from the rotor slots.
With lack of lubrication blades are completely dry as well as the pump interior. Their

brittleness increases and can cause blade breakage.

Breakage can also be caused by effluent inside the pump or excessive pressure.
Excessive vacuum causes the blades to beat against the body, damaging the external
part of blades and distorting the pump bore.

3.3 Storage

When the vacuum pump isn’t used for a long period, it is suggested to operate as stated

in chapter 2.8 — ‘Washing’

3.4 Table of Periodical Maintenance

Maintenance Procedure Frequency
Check oil circulation Inspect the level sight glasses  [Always, when you use it
Check the oil level in the tank |Use dipstick Once a week

Check the valves are working

Depress valve

Once a week

Lubricate the input shaft spline

Oil with brush or spray

Once a month

Wash and clean valves

Remove valves

Once a month

Check overflow valves are
working correctly

Remove valves

Once a month

Check the blades for wear

Remove threaded plug

Every 600 hours of work

Wash oil tank

Remove tank

Once a year

Wash pump body internally

Put in oil and diesel

Whenever effluent enters the pump or
when pump doesn't work for a long
period

Wash lubrication pump

Use a brush and compressed
air

Once a year

Figure 9.

595-0003 Slurry Operating Manual




G GILTRAP

Slurry Spreader Operating Manual

Page 19

4.0 - Technical

4.1 Blade Inspection

Figure 10.

4.2 Honing the Pump Body

To check the state of wear of the blades in the

pump, proceed as follows:

e Remove the threaded inspection plug.

e Turn the rotor until a blade is aligned with the
inspection hole.

e Measure the distance between the external
surface of the rotor and the external side of the
blade.

e If this distance is greater than 10-15% of the
original height of the blade (Figure 8), replace
the complete set of blades.

IMPORTANT: Before inserting the new blades,

carefully check their size and, if necessary, shorten

them until they are the same length as the rotor.

In exceptional cases extra maintenance may be carried out on the pump body to hone
the internal bore. This operation is possible only when there are small dips or small
undulations (less than 0.5mm on the radius) inside the pump body. When the pump
body is honed, the performance of the pump is slightly reduced. To carry out this
operation, follow the instructions given below:

1. First take the pump off its support
2. Remove the back and front of the pump
3 Hone the lining of the cylinder removing no more than a 0.5mm thickness of

material on the radius.

4. Re-assemble pump in the reverse order.

595-0003 Slurry Operating Manual



S . Page 20

—— e =T e == s =] =]
|mmmmumm AR || L5 " i3 |I i.5 || iL5 | 15 i5 L5
e T T o T o e
o ol o o o [« = =]
=

-l I SN R N S
|WNWWWDW1"I || 1% ]l "_I'_'PI——H_T”T-" [ 1"
WALVE HOLE 1¥ir] || -_] L‘__!ﬂi." I gt 1o ] J gy B e
e T e e T e

OPFTIOMS: FORCE FEED LUSRICATION « AUTOMATIC LUSRICATION < MMUBLE QUTLET - SIDE OUTLETS « WITHOUT MAMFOLD WITH COVER
« SPECIAL WAMES

[Bee casabogee M* A2}

LJHB

2] |

LLLELLLE (@
3

]

g

= L
ﬁmr1mwmmgm

DER
oao
o

N
m—
-

-d =
bt L]

OO
[recoen [ || o o
MEC SO0 H r;;'ir;ﬂ_l 597 || w0 @
T ) K £ D o] o) o]
[rucrman o | [ | o Joon[ov] o] )]

D* = Dimendont on Fegquei Mggpraaimale il Bl mebune

EENREEN

S[ee]
BE00

5

oooooooon

3000DEaE0
68888

595-0003 Slurry Operating Manual



L Page 21

Vacuum Pump Specifications —SE/D Series

[ [ esdio |[ wito [ e [ ome I L L1
[ cammerr o r“mr..m [owo JLome | L L 1L ]
M_JLLLJ [ [ I L T T |
mmm—.r"]r‘.r‘f = 1 L
[ v [ om Jon Jlaw JLas
!m'“mli__ EE T .
o ]| o e Jw T 0 T
m o ___J'" Ces JLee L 00 1

et vour e[ e [ rwe [ o~ ~T [ J | |
[ ner waigrr e [ ow [ JL = | N ]

QPTIOMNS: AUTOMATIC LUBRCATION - DOUBLE QUTLET - SMECIAL WANES - AMTICLOCKWIE ROTATION
fhee catalogue MN® BRD)

e

Il
-

[ wew e Ce e e le 0o A gl i I 0= 0 ]
[sesswo  J[ros JTour J[sm ][ ea [0 JFowa [[ [0 J[ o J[ o J[aes [ sa Jlaoa JL ][ |
Eowe— ] o e o e oG ]

| 5€ ivoaD “_ e ]ri—t?H s || w0 ]Wmmﬁ;}[ % |[1|L_ bﬂbﬂl..:"::]
O ) )3 [

D* = Dinentiom o8 Pegeeil Approsirmale dels and Sakure

595-0003 Slurry Operating Manual



G GILTRAP

Slurry Spreader Operating Manual

Page 22

Vacuum Pump Troubleshooting

Problem

Cause

Remedy

Little vacuum or pressure

Blades are worn

Replace blades

Some blades are jammed in the
rotor

Disassemble pump, clean and
wash rotor, blades and body

System leakage

Eliminate leakages using soapy
water

Corrugated cylinder

Smooth or replace the body

Reversing gear/handle incorrectly
positioned

Remove reversing gear/handle
and position correctly

Pump is rotating in wrong
direction

Reverse direction of rotation

Blades protrude from the rotor
slots anomalously

Disassemble pump, clean and
wash rotor, blades and body

Rubber ball closes overflow valve

Increase passage of air inside
valve

Suction hose has delaminated

Replace hose

Relief valves are leaking

Re-adjust spring tension

Overheating

Flange assembly too tight

Add a gasket to the back flange

Excessive pressure

Reduce pressure

Excessive rate of revs

Reduce rate of revs

Excessive operating time

Reduce operating time

Blades too long

Trim blades to correct size

Lack of lubrication

Check oil level in tank, oil pump
operation, setting of oil tap

Rotor blades beating against
bore surface

Rate of revs too low

Increase rate of revs

Vacuum too high

Reduce vacuum

Slurry comes out of discharge
elbow.

Overflow valve malfunction

Check valves

Smoke comes out of discharge
elbow.

Excessive lubrication

Adjust lubrication

No circulation of lubrication oil
(for pumps with automatic
lubrication).

Air intake at pipe fittings

Replace pipe fittings

Air in oil pump chamber

Insert lubrication tube correctly

Oil level in reservoir too low

Fill with oil

PTO does not rotate/PTO noisy

Broken blade

Replace blade (check if rotor pin
is bent)

Foreign body in the pump

Remove foreign body

Broken rotor

Replace rotor

Broken gearbox

Replace broken parts. Check
PTO driveshaft for lubrication
and/or worn tubes causing lockup

Broken PTO shaft joint

Shaft is too long. Shorten shaft

PTO shaft incorrectly installed.
PTO shaft too long or short.

Repair or replace. Ensure wide
angle joint is nearest to tractor.

Oil discharge from oil tank

Faulty gasket

Check/repair/replace gasket

595-0003 Slurry Operating Manual




c GILTRAP
1 S ) Page 23
Slurry Spreader Operating Manual

Auto Fill Operation

The slurry tank will have two hoses pressure and return for the Auto fill system, and one
hose for the rear discharge gate valve. Note: There may be other hydraulic hoses
depending on the options fitted.

Using slurry tank auto full system:

e Setup pod near pond with hoses in pond, see photo.

e Lower auto fill arm when driving near the pod for better guidance.

e Lower the arm onto pod, Pump is now in Vacuum position.

e Engage PTO, see Operating instruction notes.

e When tank is full, shut off PTO.

o Lift arm about 50mm off tyre to let fluid return down pod pipe.

o Lift arm fully.

e Drive to location.

e Engage PTO (speed) Note Auto fill arm is in the up position which changes the
pump to pressures the tank.

e Use separate lever to open discharge gate at rear.

. -

Pod Feet are adjustable try and
keep the pod roughly level.

595-0003 Slurry Operating Manual



G GILTRAP
Page 24
Slurry Spreader Operating Manual

AUTO-FILL VALVE BANK CONTROL

To lock the loading arm in the upper
position, close the RED valve
(clockwise).

To disable auto-fill and load the lank

Note: for filling tank with manual vale (not auto fill system) see sticker on valve block.

595-0003 Slurry Operating Manual



GILTRAP
1 S ) Page 25
Slurry Spreader Operating Manual

Hydraulic Suspension Operation and Information

Using Hydraulic Suspension

Pressurise the LOWER line until the machine is
on the desired angle. Close the red valve
(clock wise) to lock this pressure setting. The
hoses can then be removed from the

tractor.

Nate: If the cylinder is fully extended, the
hydraulic suspension will not operate as

tractor hydraulic pressure will have

overcome the accumulator pressure., .

For best performance, set LIET
drawbar to mid-height position.

\

Tarsk Sz ALcumulatod Pridduie

T500

15003
1M
15003

0 bar

100 bav
130 Bar
130 bar
133
1l Baar

595-0003 Slurry Operating Manual



c GILTRAP
1 ¥ Page 26
Slurry Spreader Operating Manual

Maintenance of Stock & Consignment Slurry Tanks

The slurry tank pump is subject to corrosion from condensation and after-use fluids
being left in the system.

Prevention of the above is achieved by passing diesel oil through the pump on a regular
basis.

Instructions

e Open the side valve at the rear of the tank (this avoids pressurising the tank).
e Put pump lever in pressure position (P).

e Run PTO at an 'idling' speed.

e Place an open container of minimum 2.5 litres diesel oil under the pump exhaust
pipe.

e Immediately when oil is gone, put pump lever in mid-position (neutral) position
and stop PTO.

It would be appreciated if you were not already following the above procedure, that you
implement it as soon as possible.

595-0003 Slurry Operating Manual



G GILTRAP

Page 27
Slurry Spreader Operating Manual

Tank Assembly Fittings

5000 & 7500

595-0003 Slurry Operating Manual



G GILTRAP

Slurry Spreader Operating Manual

Page 28

Tank Assembly Fittings — 5000 & 7500

Item Part Number Description Size M5000 | M7500
1 Gotopg 79 Draw bar assembly
2 VP-MEC6500/A | MEC 6500 Vacuum Pump 80mm 1 -
2 VP-MEC8000/A | MEC 8000 Vacuum Pump 80mm - 1
3 Gotopg 77 Autofill assembly
4 Go to pg 59-69 | Axle assembly
5 Go to pg 34 Top hatch assembly
6 Go to pg 34 Rear hatch assembly
7 Gotopg 72 hydraulic assembly
8 VP-ART51/G | Gate Valve Jack with gas return 150mm 1 1
8 VP-ART51/G | Gate Valve Jack with gas return 150mm 1 1
9 VP-517/G Fan Diffuser with male spherical joint 150mm 1 1
10 VP-524/G Female Spherical Joint with thread 150mm 1 1
11 VP-303/G Stemgate Valve (Threaded / Threaded) 150mm 1 1
11 VP-311/G Stemgate Valve (Threaded / Flange) 150mm 1 1
11 VP-304/G Stemgate Valve (Flange / Flange) 150mm 1 1
12 VP-507/G Suction Pipe with hose adaptor 150mm 1 1
15 VP-402/D Rubber Suction and Delivery Hose 80mm 2m 2m
15 VP-401/G Rubber Suction Hose - 4m 150mm 2 2
16 VP-520/G Female Spherical Joint with pipe fitting 150mm 2 2
17 VP-530/G Hose Clamp 150mm 6 6
18 VP-519/G Male spherical joint with pipe fitting 150mm 3 3
18 VP-520/G Female Spherical Joint, pipe fitting clamps | 150mm 2 2
19 VP-1001/C Sight Glass 2" 3 3
21 VP-201/D Check Moisture Trap 80mm 1 1
22 VP-202/D Ball Overflow Valve 80mm 1 1
22 VP-530/D Hose Clamp 80mm 4 4
23 VP-901/D Vacuum Pressure Gauge 80mm 1 1
24 VP-305/B Safety Valve 1-1/2" 1 1
Pg 31 VP-306/B Safety Valve with hose connection 1-1/2" 1 1
Pg 31 VP-314/B Depression Valve 1-1/2" 1 1
20 VP-402/E Rubber Suction and Delivery Hose 2m 2m 100mm

595-0003 Slurry Operating Manual




c GILTRAP
1 Page 29
Slurry Spreader Operating Manual

10000, 12000 & 15000

595-0003 Slurry Operating Manual



G Gl LT.HJEP

Slurry Spreader Operating Manual

Page 30

Tank Assembly Fittings — 10000, 12000 & 15000

Quantity
Item Part Number Description 150mm | 200mm Size
Port Port
1 Gotopg 79 Draw bar assembly
2 VP'SJ.I{'\C? 2= | star 72 Vacuum Pump 1 1 100mm
3 Gotopg 77 | Autofill assembly
4 Go to pg 59-69 | Axle assembly
5 Go to pg 34 Top hatch assembly
6 Go to pg 34 Rear hatch assembly
7 Gotopg 72 hydraulic assembly
8 VP-ART51/G | Gate valve ram with gas return 1 150mm
9 VP-517/G Fan diffuser with male spherical joint 1 150mm
9 VP-517/H Fan diffuser with male spherical joint 1 200mm
10 VP-524/G Female spherical joint with thread 1 150mm
10 VP-524/G-1 Female spherical joint with flange 1 150mm
10 VP-524/H Female spherical joint with thread 1 200mm
10 VP-524/H-1 Female spherical joint with flange 1 200mm
11 VP-303/G Stemgate Valve (Threaded / Threaded) 1 150mm
11 VP-303/H Stemgate Valve (Threaded / Threaded) 1 200mm
11 VP-311/G Stemgate Valve (Threaded / Flange) 1 150mm
11 VP-311/H Stemgate Valve (Threaded / Flange) 1 200mm
11 VP-304/G Stemgate Valve (Flange / Flange) 1 150mm
11 VP-304H Stemgate Valve (Flange / Flange) 1 200mm
12 VP-507/G Suction pipe with hose adaptor 1 150mm
12 VP-509/H Suction pipe with hose adaptor 1 200mm
13 VP-521/G Male plug 1 150mm
13 VP-521/H Male plug 1 200mm
14 VP-519/G Male spherical joint with pipe fitting 3 150mm
14 VP-519/H Male spherical joint with pipe fitting 3 200mm
14 VP-520/G Female spherical joint, pipe fitting clamps 2 150mm
14 VP-520/H Female spherical joint, pipe fitting clamps 2 200mm
15 VP-401/G Rubber Suction Hose - 4m 2 150mm
15 VP-401/H Rubber Suction Hose - 4m 2 200mm
16 VP-520/G Female spherical joint with pipe fitting 2 2 150mm
17 VP-530/D Hose Clamp 4 4 100mm
17 VP-530/G Hose Clamp 6 150mm
17 VP-530/H Hose Clamp 6 200mm
18 VP-ART50/H | Gate valve ram with gas return 1 200mm
19 VP-1001/C Sight Glass 3 3 2"
20 VP-402/E Rubber Suction and Delivery Hose 2m 2m 100mm
21 VP-201/D Check Moisture Trap 1 1 100mm

595-0003 Slurry Operating Manual




e

Page 31
Slurry Spreader Operating Manual
Quantity
Item Part Number Description 150mm | 200mm Size
Port Port

22 VP-202/E Ball Overflow Valve 1 1 100mm

23 VP-901/E Vacuum Pressure Gauge 1 1 -

24 VP-305/B Safety Valve 1 1 1-1/2"
Pg 31 VP-306/B Safety Valve with hose connection 1 1 1-1/2"
Pg 31 VP-314/B Depression Valve 1 1 1-1/2"

595-0003 Slurry Operating Manual




Page 32

GILTRAP

Slurry Spreader Operating Manual

Slurry Tank Fittings Reference

595-0003 Slurry Operating Manual



c GILTRAP
1 - T Page 33
Slurry Spreader Operating Manual

Slurry Tank Fittings Reference

Item Part Number Description
1 VP-202 Overflow valve with sight glass
2 VP-202 Overflow valve, cast iron body
3 VP-202 Overflow valve, aluminium/steel body
4 VP-201 Syphon valve, plastic body - 'screw on' bowl
5 VP-201 Syphon valve, aluminium body - 'clamp on' bowl
6 VP-201 Syphon valve, cast iron body (unavailable)
8 VP-ART51 Gate valve ram, spring return
9 VP-ART50 Gate valve ram, gas return
10 VP-ART50 Gate valve ram, gas return
11 VP-306 Safety Valve with hose fitting
12 VP-314 Depression Valve
13 VP-305 Safety Valve

Note: Specify size when ordering.

595-0003 Slurry Operating Manual



G GILTRAP
Page 34
Slurry Spreader Operating Manual

Slurry fittings and attachments

SLURRY SPREADER FITTINGS AND ATTACHMENTS

WP-817 /5

YF = 5" or120mm

/3 =&" or 180mm

/H = 8" or200mm VP-OM 161
W A WP-524 %
WP-308 /%
VP-524 /%1
VP-503 /4 S

slurry fitlings - 17-4-0%

595-0003 Slurry Operating Manual



G GILTRAP
Page 35
Slurry Spreader Operating Manual

Rear & Top Hatch Assemblies

REAR HATCH

595-0003 Slurry Operating Manual



G Gl LT.HJ_ESP

Slurry Spreader Operating Manual

Page 36

Rear & Top Hatch Assemblies

Item Part Number Description Quantity Used
1 GSSMHCB Rear Manhole Cover 1
2 GSS-02.172 Eye Bolt 4
3 WA20 Washer, Flat M20 6
4 GSS-02.174 Eye Bolt Nut 2
5 VP-529/GT O-Ring 2
6 VP-304/G Brass Gate Valve 1
7 VP-524/G-1 Hose Coupling Adaptor 1
8 VP-529/G O-Ring 1
9 VP-ART51 Hydraulic Ram 1
10 GSSMHCTOP Top Manhole Cover 1
11 GSS-02.015 Overcentre Latch 2
12 GSS-02.180 Eye Bolt Pin 2
13 N20 Nut, M20 4

595-0003 Slurry Operating Manual




c GILTRAP
1 Page 37
Slurry Spreader Operating Manual

Vacuum pump part break down

MEC6500/8000 Vacuum Pump with Overdrive

AM16

AM17 AM40 ;

— &

AM16 AM17 AM37 AM10 B

AM1I6 AM17 AM21 AM36

AM32  AM33
AME3Z2 AME33

AM1
AME1
AMEC1

AM4  AM3

AMSM  AM7
AME5M  AME7
AM26 AMEC5/M AMEC7

AME26 | AM2 | AM23

AM94 AM28 AM12  AM25 AM24
AMS3 AM20 rev.0 del 02.06.1999

. AM27

595-0003 Slurry Operating Manual



G SILTRAP

Slurry Spreader Operating Manual

Page 38

MEC6500/8000 Vacuum Pump with Overdrive

Item Part # Description Std Quantity
AMEC 1 4010101007 | Pump body MEC 6500 1
AME 1 4010101008 | Pump body MEC 8000 1
AM 2 4010301003 | Gearbox 1
AM 3 4010401003 | Back flange 1
AM 4 4030108007 | Flange gasket 2
AMEC 5/M 4010220015 | Rotor MEC 6500/M 1
AME 5/M 4010220016 | Rotor MEC 8000/M 1
AM 6 5050707002 | Key 6x6x25 1
AMEC 7 4070113007 | Blade FIl MEC 6500 370x46.5x6.3 7
AME 7 4070113008 | Blade FIl MEC 8000 450x46.5x6.3 7
AM 10 5060100002 | Qil level rod 79mm 1
AM 11 5050107009 | Screw M8x20 1
AM 12 5012107010 | Ball bearing 6307 1
AM 16 5050107020 | Screw M10x25 19
AM 17 5050207004 | Flat washer M10 19
AM 18 5030300006 | Oil seal 48x62x8 4
AM 20 5050207002 | Flat washer M6 4
AM 21 5060605001 | Qil fill plug 3/8" Gas 1
AM 23 5050107018 | Qil discharge plug M16x16 1
AM 24 5050202002 | Aluminium washer M10x16 1
AM 25 5012107006 | Ball bearing 6304 1
AM 26 4020507002 | Gear with shaft Z55-M2.5 1
AME 26 4020507003 | Gear with shaft Z53-M2.5 1
AM 27 5030300005 | Oil seal 35x62x10 1
AM 28 4030108006 | Gearbox cover gasket 1
AM 30 5060105004 | Qil level plug 3/8" Gas 1
AM 32 5050300001 | Self-locking nut M24x2 1
AME 32 5050300002 | Self-locking nut M27x2 1
AM 33 4020607002 | Pinion Z21-M2.5 1
AME 33 4020607003 | Pinion Z23-M2.5 1
AM 34 5050107010 | Screw M8x25 14
AM 35 5050207003 | Flat washer M8 15
AM 36 4010901003 | Discharge elbow 1
AM 37 4030110003 | Manifold side gasket 1
AM 38 4010501004 | Manifold 1
AM 39 4030109005 | Manifold gasket 1
AM 40 5030300007 | Oil seal 30x40x7 1
AM 41 5060410006 | Rubberball 70mm 1
AM 42 4030109006 | Manifold cover gasket 1
AM 45 4012007002 | Spring 1
AM 48 5012107004 | Ball bearing 6208 2
AM 57 4011707010 | Spacer 80x70x5 2
AM 58 4011707008 | Spacer 50x40x5 1
AM 60 4010801007 | Handle Il series 1
AME 61 4010601076 | Manifold cover 80mm 1
AM 62 4010701012 | Reversing gear 1
AM 93 5050107005 | Screw M6x16 4
AM 94 4010601115 | Gearbox cover for BC guard 1
AM 95 4060505000 | Shaft guard Mod. 21902 CE 1
AM 96 5050906006 | Iron plug M16x1 2
AM 97 5050202001 | Aluminium washer M16x20 2

595-0003 Slurry Operating Manual




c GILTRAP
1 Page 39
Slurry Spreader Operating Manual

SE12000 Vacuum Pump

AS22 AS41  AS15
AS42  ASH As1? AS16 AS40 AS34 AS325
el L | p //
I
AS49
N S ASED
AS38  ASAT AS4E ——
AS148

AS39 AS143 AS142
ASE|1 43 |

AS17 AS144 AS145 ASST

/ ASE145 AS123  ASLE AST1
Oy AS180 AS124
AS141  AS121

AS146 AS132 AS4E J AS120 =
Asse | Y
. - Y\

AD149

AS127 I
AS44 AS3O A3 & r”“§\ L
/ r T N |§M
. TN ——AS126
! e NS AS122  AS125
ASB1 AS20 AS51  AS5¢ ASES = '_ \ | o= &
: S Y AS17 AS13
ASE4 AS152 AS15S AS48 |AS17 | asa | . ) Y
NS T ARV IR |
AS16| ASTO ASG2 AS136 i
LT
N Ilu“\ | q'l“a'l"'\'ﬁl}"'H!bo 5T Aste ASST AS20 ASTE | AST4I
A Y I|IIII!|l'|||=|' M' 'L/Z/ 2
! b ALl q)
o _‘ . 'uﬂ'|'|'|".'||'|l|”|Jy|] | : AS118
- v ' J oy :
AS69 heg: g Y [P ) B |
ASEB ASS? ANTay St b S/ AS4 AS23 ASZ4
\ ¢ ETELT N LY AS3
o © B s
o]
AST
ASE8 AS41 AS155 AS157 ASET Agg] rev.0 del 14.03.2000

595-0003 Slurry Operating Manual



G Gl LT.HJEP

Page 40
Slurry Spreader Operating Manual
SE12000 Vacuum Pump
Item Code Description Std Qty
ASE 1 4010101015 Pump body 1
AS 3 4011401002 Back tank 1
AS 4 4030108017 Body gasket 2
ASE 5/D 4010220038 Rotor 1
ASE 7 4070113028 Blade RCN-G SE 12000 400x70x7.5 6
AS 9 5050307004 Nut M12 1
AS 11 5050107008 Screw M6x16 TCEI 6
AS 13 4030108018 Back cover gasket 1
AS 15 5060010001 Handle knob 1
AS 16 5050107020 Screw M10x25 TE 14
AS 17 5050207004 Flat washer 10mm 26
AS 18 5030300013 Oil seal 55x68x8 4
AS 19 5050107006 Screw M6x20 TE 3
AS 20 5050207002 Flat washer 6mm 3
AS 22 4010801005 Reverse selector 1
AS 23 5050107018 Screw M10x16 TE 2
AS 24 5050202002 Aluminium washer 10x16 2
ASE 31 4010601037 Manifold cover 100mm 1
AS 34 5050107010 Screw M8x25 TE 12
AS 35 4011912001 Handle pin 1
AS 38 4010501008 Manifold 1
AS 39 4030109015 Manifold gasket 1
AS 40 5030300015 Oil seal 35x50x7 1
AS 41 5050207003 Flat washer 8mm 13
AS 42 4030109016 Manifold cover gasket 1
AS 44 5040200002 Drain cock 1 way 1
AS 46 4012007004 Spring 1
AS 47 4010701008 Reversing gear 1
AS 48 5012107012 Ball bearing 2
AS 49 4010601045 Valve cover 1
AS 50 4030109017 Valve cover gasket 1
AS 51 5050107021 Screw M10x30 TE 12
AS 56 5060410007 Rubber ball 90mm 1
AS 57 4010601040 Oil tank cover 1
AS 58 5030210003 Ring seal OR4700 1
AS 62 4030108020 Front cover gasket SE/D 1
AS 64 5050207011 Washer 10x50x5 1
AS 65 5050707009 Key 10x8x50 1
AS 66 5050107010 Screw M8x25 TE 4
AS 67 4020107005 | Flange with splined shaft D'gp?i'n?’é 8 1
AS 68 5050107029 Screw M14x30 TE 3
AS 69 5050207006 Flat washer 14mm 3

595-0003 Slurry Operating Manual




G Gl LT.F_HEP

Slurry Spreader Operating Manual

Page 41

AS 70 4020107003 Coupling with drive flange 1
AS 81 5050107005 Screw M6x16 TE 5
AS 86 4010006002 Connector joint 1
AS 118 5080110002 Rubber hose 5x10.5x120 1
AS 120 4010101011 F.F.L. oil pump body 1
AS 121 4020507007 Driving gear 1
AS 122 4020507008 Driven gear 1
AS 123 4030108030 F.F.L. oil pump cover gasket 1
AS 124 4010604001 F.F.L. oil pump cover 1
AS 125 5050207001 Flat washer 5mm 4
AS 126 5050107001 Screw M5x12 TE 4
AS 136 5030300022 Oil seal 45x65x10 1
AS 141 5040303013 Connector Me6xI 2
AS 142 5030210008 Seal ring OR 189 1
ASE 143 4010406015 Flange 100mm 1
AS 144 5050107054 Screw M10x35 TE 2
ASE 145 4010901020 Revolving elbow 100mm 1
AS 146 4011707029 Manifold spacer 1
AS 147 4011707031 Cock spacer 2
AS 148 5050107023 Screw M10x70 TE 8
AS 152 4010601125 Front cover - CE SE/D 1
AS 155 5050906006 Iron Plug 16x1 2
AS 157 5050202007 Aluminium washer 16x20 1
AS 158 5050812001 Lubricator M10x1 1
AS 159 4010601038 Manifold cover 76mm 1
AS 160 4010901018 Discharge elbow 76mm 1
- VP-SED12000/GS | Gasket Set SE 12000 1
ASE 7 VP-SED12000/BL | Blade 400x70x7.5 6
- VP-SED12000/BLS | Blade Set SE 12000 1
Note: Gasket set includes the following:

AS 4 4030108017 Body gasket 3
AS 13 4030108018 Back cover gasket 1
AS 28 4030108019 Sire:gtbg;(iv?\p/)ﬁ:n gpa)sket (not used with 1
AS 39 4030109015 Manifold gasket 2
AS 42 4030109016 Manifold cover gasket 1
AS 50 4030109017 Valve cover gasket 1
AS 62 4030108020 Front cover gasket 1

595-0003 Slurry Operating Manual




G GILTRAP

Slurry Spreader Operating Manual

Page 42

Vacuum Pump Lubrication — SE12000

AST9/D
AS73 AST5 AS86 AS20 ASTYS  AS82
AST4 | AS82 | AS131 | AS87 | ASB1 |AS20
AS81
¥
/ , 2
P @f@-ﬁ AS84
&%)

AS131
AS13

AST6

rev.0 del 07.03.2000

Item Code Description Std Quantity
AS 13 4030108018 Back cover gasket 1
AS 20 5050207002 Flat washer 6mm 3
AS 73 5040200005 Check glass 1
AS 74 5080105001 Lubrication hose 2x4x540 1
AS 75 5080105001 Lubrication hose 2x4x340 1
AS 76 4030108011 Oil pump gasket 1

AS 79/D 5080200011 Automatic lubrication pump 2way-A.L. -DX 1
AS 79/S 5080200012 Automatic lubrication pump 2way - A.L -SX 1
AS 80 5040303007 Connector 1/8"x6x90 deg 1
AS 81 5050107005 Screw M6x16TE 5
AS 82 5340303009 Straight connector M5x4 4
AS 84 5040303005 Connector 8x1x20 2
AS 85 5080105002 Suction hose 4x6x80 1
AS 86 4010006002 Connector joint 1
AS 87 4010601024 A.L. pump support back cover 1
AS 131 4060310002 Tube-pass 4mm ID 2

595-0003 Slurry Operating Manual



G GILTRAP
Page 43
Slurry Spreader Operating Manual

Vacuum Pump Forced Lubrication (MEC5000 — 8000)

LFE

595-0003 Slurry Operating Manual



G GILTRAP

Slurry Spreader Operating Manual

Page 44

Vacuum Pump Forced Lubrication

Item Code Description Std Qty
LF 1 4010604001 Oil pump cover 1
LF 2 4030108030 Oil pump cover gasket F.L. 1
LF 3 4020507007 Driving gear 1
LF 4 4020507008 Driven gear 1
LF 6 5050107001 Screw M5x12 TE 4
LF 7 4010101009 Oil pump body 1
LF 8 4010006002 Connector joint 1
LF 11 5040303003 Tube support M10 x 1 x 90deg 1
LF 12 5040200003 Oil regulator tap 2-way x 180deg 1
LF 13 5040303004 Tube connector M10x1 2
LF 14 5080110002 Return tube 5x10.5x170 1
LF 15 5080110002 Suction tube 5x10.5x 170 1
LF 16 5080110002 Delivery tube 5x10.5 x 400 1
LF 17 5040303013 Tube support M6x1 2
LF 18 4030108005 Back Cover Gasket 1
LF 19 5080110002 Return tube 5x10.5x210 1
LF 20 5080110002 Delivery tube 5x10.5x 470 1
LF 21 5050107005 Screw M6x16 TE 3
LF 22 5030210028 Pump ring seal F.L. OR 86824 1

595-0003 Slurry Operating Manual




G GILTRAP
Page 45
Slurry Spreader Operating Manual

Vacuum Pump Automatic Lubrication (MEC6500 — 8000)

reyv. O del 03.06. 1999

595-0003 Slurry Operating Manual



G GILTRAP

Slurry Spreader Operating Manual

Page 46

Vacuum Pump Automatic Lubrication

Item Code Description Std Qty
LA 1 4010601022 Oil pump support back cover 1
LA2 4010006002 Connector joint 1
LA4 4030108011 Oil pump gasket 1
LA 5/D 5080200009 Automatic lubrication pump 1 deliv. A.L right 1
LA 5/S 5080200010 Automatic lubrication pump 1 deliv. A.L left 1
LB 5/D 5080200011 Automatic lubrication pump 2 deliv. A.L right 1
LB 5/S 5080200012 Automatic lubrication pump 2 deliv. A.L left 1
LAG 5050207002 Flat washer 6mm 5
LA7 5050107005 Screw M6 x 16 TE 5
LA S8 5040303005 Connector 8x1x20 1
LB 8 5050107001 Screw M5x12 TE 1
LA 11 5080105002 Suction tube 4x6x240 1
LB 11 5080105002 Suction tube 4x6x260 1
LA 12 5040303007 Connector 1/8" x 6 x 90deg 2
LB 12 5040303011 Connector MEC 5000 1/8” x 6 1
LA 13 5080105001 Lubrication tube 2x4x470 1
LB 13 5040303006 Connector 8x1x30 1
LA 14 5040407001 Reduction 1/4” x 1/8” Gas 1
LA 15 5040303008 Connector 1/8” x 4 x 90deg 1
LA 16 5040303009 Straight connector M5 x 4 1
LB 16 5050105001 Lubrication tube 2x4x690 1
LB 17 5080105001 Lubrication tube 2x4x290 1
LB 18 5080004002 Tube clamp 4mm 1
LA 20 5050812001 Lubricator M10x1 1
LA 22 4030108005 Back cover gasket 1

595-0003 Slurry Operating Manual




G CLTRAP

Page 47
Slurry Spreader Operating Manual

Star 72 Vacuum Pump Parts Break Down
Star 72 M-Ma

595-0003 Slurry Operating Manual



G Gl LT.F_HEP

Page 48
Slurry Spreader Operating Manual

Star 72 Lubrication Options
FORCE LUBRICATION

AUTO LUBRICATION

595-0003 Slurry Operating Manual



GILTRAP
g P Page 49
Slurry Spreader Operating Manual

Star 72 Parts List

571 SOI0L0TI055 HOUSING - STARSD 1 n
sTAl 010101053 HOUSING - START2Z 1 fi
STAR1 HFIOEOLO54  HOUSING - STARES 1 n
5TZ A0301010 GEARBOX - STAR 1 n
TS 140102 BACK TANK - STAR 1 n
5T4 #030L0801T7 BODY GASKET - STAR 3 n
ST&/10 SHS0T0T02T  KEY - 10XEXA) 1 n
517 HT0E13027  STANDARD BLADE - STARSD 350X 70K7.5 f n
STAT -'I'l-;i";l-l 3028 STJ'\-HDAR"HHIADE - START2 40OKTONT. 5 & n
HTART H#OTOI1311T STANDARD BLADE - STARS4 4BOXTOXT.5 4] n
ITV ISP HFOE13128  LONG LIFE BLADE - STARGD 3500 70X7.5 [ n
STATISP ST0E13129  LONG LIFE BLADE - STARTE 400X 70KT.5 ] n
STARTSP 4070113130 LONG LIFE BLADE « STARRE 480X 70KT 5 [ n
T8 11501026 SUCTHON ELBOW - D 76 5TAR 1 n
STAR 401150027 SUCTION ELBOW - [ 50 STAR 1 n
STARB 011501028 SUCTION ELBOAY - I} 100 5TAR 1 n
5T SS0A0THEE MUTT - M 12 1 n
ST #010E01ME  REVERSE SELECTOR - STAR-WPFT 1 o
iTn SO50007008 SCREW - M aX 16 TCE] & n
5T SRI2E07A11 BALL BEARING - 64 | n
5T13 4030008018 BACK COOVER GASKET - STAR 1 f
5T4 S0530202007  ALUMINIUM WASHER - ) 16X20X 15 2 o
iTis 40011912001  HANDLE PIN - 5STAR-WPT 1 fi
sTIr SE0M0THM SMOOTH WASHER - I 1D 4 n
5Tig S030300013  OIL SEAL - 55X68X8 4 fi
ST S050P0700E  SMOOTH WASHER - [¥é L] ri
ATzl SOG0605002  OIL PLUG - D /25 GAS | n
5TZ3 SE00701E SCHEW - M 10X16 TE ] o
5Tz S050202002  ALUMINMIUM WASHER - D 10X 16X 1.5 | n
5T25 SDI200700% BALL BEARING - 686G 1 n
ST2eiM HR0S0700S  GEAR WITH SHAFT - 252-M25 STAR-WIFT/M 1 f
ST26/MA HENEOTHE  GEAR WITH SHAFT - Z44-M25 STAR-WPFT/MA ] n
STETF 5020300014 OILSEAL - 40X62X 10 | o
5TIg #0:000R01S9 GEARBOX COVER GASKET - 5STAR 1 o

595-0003 Slurry Operating Manual



GILTRAP

Page 50

Slurry Spreader Operating Manual

ST 40010600 118 GEARBOX COVER - STAR-WPTIM - CE

ST30 506010504  OIL LEVEL FLUG - D 3/2" GAS

T3 060 100001 HANDLE KMOB - WPT-5TAR

5T32 50503005  SELF-LOCKING NUT - M 30X2X19

5T33/M A020607040  PINION « Z26-M2.5 STAR-WFT/M 1004M

STI3MA 4020607041 PINION - £34-M25 STAR-WFTIMA 10MM

ST38 4000500015 MANIFOLD - STAR UL

£T39 4020108030 MANIFOLD GASKET - STAR

ST40 5030300015 OIL SEAL - 35X50X7 TC

sTa6 AOL 07 SPRING - STAR-WPFT

sTa7 4010700010 REVERSING GEAR - STAR- WPT

5T48 50121070012 BALL BEARING - 6304

ST49 4000601045 VALVE COVER - STAR

STS0 4030108017 VALVE COVER GASKET - STAR

5T56 50604 10007 EBEUBBER BALL - 240

5T57 A0I060I040  OIL TANK COVER - 5TAR

5T58 S0Z0210003 SEAL RING - OR 4700 5STAR

5T59 4010401815 FRONT FLAMGE - STARP-D-H

STa0 5030300816 OIL SEAL - 65X385X10

5Ta2 4030008020 FRONT COVER GASKET - STARD-F

STa3 S050A8 00000 LUBRICATOR - M 10X1

STes/12 5050707028 KEY - 12X8X50

ST7LIAS 401 100jess . HYDREAULIC MOTOR SUPPORT - STARMH GE. 3.5 | n
ST71M 4011001003 HYDRAULIC MOTOR SUPPORT - STARMH GR_ 4 | n !
ET7135 403501070332 HYDR. MOTOR TRAMSM. COUPLSTAR-WFT GR35 1 n
ST72M4 4020107018 HYDHRE MOTOR TRAMSM. COUPLING STAR-WPT L n
l.-'-'i"-l.:?ﬁ A0 I0ENE ‘;.:I:IJ_ PUMPG_:SE'ET-_L:. | n
5T77 40101056 MANIFOLD COVER - MEC 2_13500-5TAR-WPFT/UL 1 n
5T78 4030109025 MANIFOLD COVER GASK-MEC 9_13500-5TAR-WPT | n
STFDX S080200036 OIL PUMP - LA 2'WAYS AL DX [I5 i n
ST7ISX S0R0200038 OIL PUMP - LA 2'WAYS AL SX 115 1 n
ST80 5040303407 COMNECTOR - D 108" MaX e RILSAM | n
5THI 5050107107 GALVANIZED SCHREW - M aX10 TEF 1 n

595-0003 Slurry Operating Manual



GILTRAP

Page 51

Slurry Spreader Operating Manual

ST82 SO-p0303009  STRAIGHT CONMNNECTOR - M 5X4 RILSAN x
aTas SOS0105002  SUCTION HOSE - [ 4X6 RILSAN 007
>Ths 4010eR0E  CONNECTOR [OINT - LLE i
ST 401001024 OIL FUMF SUFFORT BACK COYER - STAR L.A. i
SToer 4030108021 GEARBOX COVER GASKET - STARK I
ST S050107143 SCREW - M 8X30 TCEI z
ST 118 S0 10602 RUBBER HOSE - [ 5X11 0.5
STL27 40e031060]1  CLOSED TUBE-PASS F
T3l 4060310002 TUBE-PASS - HOLED 4 4
sT132 0e0ed5003  OIL CHARGE PLUG WITH ROy - I» 1127 GAS 1
5T135 4000801042 FRONT COVER - STAR/M-D 1
5T134 5030300022  OIL SEAL - 45X65X10 |
STI3TILE MS0707016  KEY - 1ZXEXS0 I
ST140 5060605001  OIL PLUG - [ 378" GAS i
aT14z 302100E.  SEAL RIMNG - OF 189 STARUL F
ST143 4010406017 FLANGE FOR ELBOW - STAR D40 X
STAL43 4006015 FLAMGE FOR ELBOW - STAR D00 ]
5Tl44 5050107054 SCREW - M 10X35 TE &
5T145 401001018 REVOLVING ELEOW - MECS_13500-5TARD 76 ¥
5TAL45 4010%01010%F  REVOLVING ELEOW - MEC 9_13500-5TARD 80 2
STARI4S 40108010 REVOLVING ELEOW - MEC9_13500-5TARD 100 2
STI49/84 4060505000 SHAFT GUARD - CE 1
ST149/84 40605305008 SHAFT GUARD - GARDA-LEDEREA CE 1
STI55 5050006006 PLUG - D 16X 1.5 DN %08 2
5Ti6l S080110002 RUBBER HOSE - D5X11 055
5T163 4010400042 BACK FLAMGE - STAR 1
STI67 HG010T0L8 SCREW - M 12X35 TE 4
ST168 5007005 SMOOTH WASHER - D 12 4
STloe9 4001040 FUMEF SUPPORT FLANGE - STARMG 1
ETIT0NG 4020607044 GARDA PINION - F45-M3 STARAG 10MMMM 1
STI71AGA 4020607043 GARDA PINTON - Z56-M3 STARAGA 10MMM 1
T2 S05010708e  SCREW - b 10X25 TCE] a
STIT3 4030106047 DECOMPRESS. SUPPOET GASKET - STARMG 1
5Tial 5100200012 DEPRESSION VALVE - I 17152 (GAS 1

595-0003 Slurry Operating Manual



GILTRAP

Page 52

Slurry Spreader Operating Manual

STi84 040030308 CONNECTOR - D /8 X4X 90" RILSAN 2 n
ST187 S060605Me  BLACK PLUG - D 27 GAS 1 n
3T199 305011002 RUBBER HOSE - [ 5X11 MM o6& m
sT200 5080110002 RUBBER HOSE - D 5X11 MM 0.2 m
ST201 SOE0200002 DRAIN COCK - 1 WAY 1 n
ST202 SOp020000E  DERATN COCK - 3 WAY STAR 1 n
STan3 040020005 CHECK LIGHT STAR'WIPFT 2 n
ST204 5050105001  LUBRICATION HOSE - I 234 RELSAN 47 m
sT205 020105001  LUBRICATION HOSE - D 2X4 RILSAN 03z m
ST207 5030210060 SEAL RIMG - OR171L.1E2x262 MG 1 n
ST202 4000220132 CONTINUOUS CASTING ROTOR - STARSGD 1 n
STAMNE 4000220131 CONTINUOUS CASTING ROTOR - START2 1 n
STARME 4000220136 CONTINUOUS CASTING ROTOR - STARB4 1 n
ST209/M 4001 1907075  FROMNT PIN - STAR/M-K-G-MA-KA 1 n
ST204/P 40011907072 FROMNT FIM - STAR/P | n
ST209/Tx 4001912010 FASTENED FRONT PIN - STARDY - 150 S04 1 n
STa09/H A0119070 73 FROMT PIM - STAR/H 1 n
ST210 4001907065 REAR PIN - 5TAR 1 n
T2l 030107103 SCREW - M I0X50 TCEI 12.9 TINIS®31 12 n
51212 4011707049 BEARING LOCKING HING - STARMG-GA 1 4]
5T213 050107011 SCHEW - M BX16 TE 3 n
sT214 SOFI20F0I2 WASHER - RX213X4 - [N 6340 3 n
ST215K 4000600119 GEARBOX COVER - STAR/K GR.2-3 CE 1 n
T215/EA 4010801147 GEARBOX COYER - STAR/EA - GR.2-3 CE 1 n
5T216 4010301011 GEARBOX - STAREK-KA 1 n
ST2I8/DX  GOBDZONME  PUMP - LF STARCW 1 n
ST2I8/SX  GORD2OOL48 PLUMP - LESTAR CCW 1 n
ST21%2 GORMA00128 HYDRAULIC PUMPSUPPORT - STAR GR. 2115 1 n
ST219/5 GOS0Z00129 HYDRAULIMC PUMP SUPPORT - 5STAR GR. 3115 1 n
sT2Z1 SO5007050 SCREW M 10X90 TCEI 4 n
5T222 S040303015  STRAIGHT CONMECTOR - I IF87X6 RILSAN 1 n
§T223 S080105002 SUCTION HOSE - DD4X6 RILSAN 43 m
§T224 SOF0I0FI08 SCREW - M 8X25 TEF - FL/ZIGR 8.8 12 n
ST225 SOFOI0FI0e SCREW - M IS TEF - FLAZIGR 8.8 29 n

595-0003 Slurry Operating Manual



GILTRAP

Page 53

Slurry Spreader Operating Manual

ST1i6 A0LIT07024 FLAMGE RIMNG NUT - STAR-WPFTAGA n
ST227 4030110023 HYDER. PUMEP SUPPORT GASEET - G2MG.3 n
ST228 SOST00F001  IMOWEL - b aX 10 n
ST229/35 4030105046 HYDEAULIC MOTOR SUPPORT GASKET - GR35 n
sT229/4 4030108028 HYDEAULIC MOTOR SUPPORT GASKET - GR4 n
51231 SOSDMENE  HOSE CLAMP . DDIDLF n
ST23z SOEDMHEeD2  HOSE CLAMP - D4 LA, n
ST246/3,5 080200059 HYDRAULIC MOTOR KM 30.73 80 GR35 n
ST246/4 GOE0200061  HYDEAULNE MOTOR KM 4087 30 GRA n
ST 247 SOS0107061  SCREW = M 12X45 TCEI n
571248 4001406012 OIL TANEK THERMOFORMED n
ET249 400707112 SPACER FOR PLASTIC TAMNE n
ST250 A010FE2  PLASTIC OIL TANE SUPPORT FOR STAR-KTS n
51251 S0&MS001  OIL FILTER - WPT LA n
5T252 SOS0202004 ALUMINIUM WASHER - D 1/27 GAS n
5T253 40404070001 FILTER REDUCTION - WPT LA n
ET254 S040000001 O TAME DRATN COCK - 1D 1147 GAS n
§T255 SMOA07001  REDUCTION - D 187X 1787 GAS n
5T256 5050107025 SCREW - M 10X100 TE n
£Tas? 4011707113 INSERT ERASS PLASTIC OIL TANEK n
5T259 SO0203029 COMMNECTOR - v 1/8™ GAS LF n
ST2el Se0edsotd CHARGE OIL PLUG - D 1" GAS n
ATl 50007024 GALVANIZED FILAT WASHER - D 1D n
5T262 20807027 GAHDA PINION « 5653 STARMGA 10MM n
ST263 4020807069 SPLINED SLEEVE - GARDA T MEC/STAR n
ST264 S05010701e SCREW - M 8335 TCEL n
ST265 50207034 SECURITY WASHER - D10 n
AT 50107099 GALVANIZED SCEEW - M 10X45 TE n
STInT H1IT0F05S  SPLINED SMOOTH WASHER - GARDA T n
5TI6R 4020107034 SLIDING SLEEVE - GARDA EVO n
£T2e% Sp5050003% CIRCLIP - DS5SE - DIM 471 i
ST250 4011707115 SPACER PINGA'T n
T271 50612002 LUBRICATOR - M 10X 1345 n

595-0003 Slurry Operating Manual



GILTRAP

L T ]

Page 54

Slurry Spreader Operating Manual

ST GOLOXNIONL

REBUILD KEIT - STAR «0 STANDARD

STA23D GOOI012

REBUILD KEIT - STAR 72 STANDARD

STAR23D G020 1Y

REBUILD KEIT - STAR 84 STANDARD

ST2uNSP G020 02Y

REBUILEYEIT - STAR &0 LONG LIFE

STAZIWAP 010200025

REBUILDYKIT = STAR 72 LONG LIFE

STARIMSE 601020]036

REBUILD EIT - STAR 84 LONG LIFE

LUBR_OIL SO0 010

BATTIONI PAGANT VACUTM PUMP GIL (5LT)

595-0003 Slurry Operating Manual



c GILTRAP
1 S ) Page 55
Slurry Spreader Operating Manual

Gearbox Parts Break Down For Rain Gun Option

Garda Gearbox 6500 Mechanical Seal

MEL,
AL AAET
Gt T | DD

L IWED

Rel. 1 dated 03/04/3015

595-0003 Slurry Operating Manual



c GILTRAP
1 S ) Page 56
Slurry Spreader Operating Manual

Garda Gearbox 6500 540/1000 Rpm with Pre-Shaped Ring

Cals
Cald

Rel. 1 dated D390&2015

i
i

595-0003 Slurry Operating Manual



GILTRAP
g P Page 57
Slurry Spreader Operating Manual

Garda Gearbox 6500 Mechanical Seal Parts List

GUMEC 4010301004  GEARBOX - GARDA / MEC " pes
GI/MEC-TS 4010301024 GEARBOX - GARDA/MEC TS " pes
AGUWPT 4010301005  GEARBOX - GARDA { WPT-STAR 1 pes
G5/540 4020807001  CENTRAL WHEEL - Z97-M3 GARDA 1 ps
G 4010600020 FRONT AND REAR COVER - GARDA, | pes
G7 4030108008  FRONT AND BACK COVER GASKET - GARDA 2 pes
cs 4010007001 SHOE FOR GEAR - GARDA - LEDRA 2 pes
Go 5050507002  CIRCLIP- D12 E 1 pes
Gio 5050507003  CIRCLIP- D25 E 1 pes
Gi2 5012107010 BALL BEARING - 6307 3 pes
G13 4010601021  GEARBOX COVER - GARDA I pes
G4 5050107028  SCREW - M 12X35 TE 4 pes
;15 S50 07T BLANE WASHER - ID 8X32 I pcs
Gl6 4010006001  GEARSHIFT FORK - GARDA 1 pes
G17 4011907001  GEAR PIN - GARDA 1 pes
Gy 5050107009  SCREW - M 8X20 TE 7 o
G20 5050207004  SMOOTH WASHER - D 10 20 pes
G2 4030108009  FRONT COVER GASKET - GARDA I pei
G23 5050107018 SCREW - M 10X16 TE 1 pes
G24 5050202002  ALUMINIUM WASHER - D 10X16X1,5 ! pes

G225 SNBSS L SEAL - 35X62X10 I pes
L AT Ok} SPUNED CENTRAL SHAFT - GARDA r pes
G2T SN 0E0 00 GEAR LEVER - GARDA I ps
G2E SN S0 OIL LEVEL PLUG - [2 38" GAS i peE
G2g S DT GEARBOX COVER GASKET - GARDA I s
Gi30 SSNZ0FHI0 BLANE WASHER - [ 30X55 | s
Gl W 2007003 SPRING - GARDA I pes
G SO30300008 OIL SEAL - 19X27Xa . pes
G33 S010007002  STEEL BALL- D873 £
G34/540 4020907002 CENTRIFUGAL SHAFT - GARDA 6500 CG 1

Gas S 2107004 BALL BEARING - 4210 A ] pes
LR S05070700T KEY - 8XTX 50 i

Gar SOSOB0000E SELF-LOCKING NUT - M 3082325 I pes
CilE 400 L0100 SCROLL SUPPORT - GARDA 6500 O I pes
G39 SOSROT02T SCEEW - M 12X TE 15 pes
el SOS020T 005 SMOOTH WASHER - [0 12 14 P
G4l ESLECH EETERRE] SCEOLL SUPPORT GASEET - GARDA ] s
Gaz SO0 10001 SEAL RING - D 29833 53 GARDA 6500 2 pes
Ga3 SNSRI (4 MUT-M 12 2 pes
G4 S0 12001 STUD BOLT - M 12X107 2 pos

595-0003 Slurry Operating Manual



GILTRAP
g P Page 58
Slurry Spreader Operating Manual

Artisaip

G4s 5030300009  OILSEAL - S0X70X10 I pos
LPE 503210015 RUEBBER RIMG - HL 187 GARDA 6500 1 pes
GAT 402110001 PRESHAPED RING - I SOXPOXI0 GARDA 6500 6 pes
LEE ] 4011300001 CORDHOLDEER - GaARDA 6500 I pcs
LEE LY A0 1000 SCROLL - GARDA &500 ] pes
49y 140 4001 10E00 SCROLL - GARDA 6500 - [ 1440 ] s
G50 5050906001 PLUG - D 147 GAS ] pos
G5! SOS0202003  ALUMINTUM WASHER - D 14 GAS ] pes
G52 4011219001  IMPELLER - GARDA 6500 i pes
553 ADIRE0L009  SCROLL EXTERNAL FLAMGE - 6500 I pes
(56 5051 0F005 DOWEL - M 10X25 PP i s
G557 SO5F30T003 NLUT - M 10 3 i;ca
058 A0 PG OG BACK COVER - GARDA I pes
59 40 Ie40L0I0 SCROLL EXTERMAL FLAMGE WITH HOSE- 6500 i ps
G WPTIED 0 BRS0L00HG GEAREH:’.!.'{ =~ GARDASWPT I REPM I pes
GeUWEFT-TS 4010301026 GEARBOXY - GARDAMFT T3 1000 I pcs
G000 4020807002  CENTRAL WHEEL - Z86-M3 GARDA 1000 RPM | pes
Ewm:n:n AOFHT03 CENTRIFUGAL SHAFT - GARDA 6500 CG I pes
68 4001703001 BUSHING - [ 3M40%60 GARDA 3500 1 pes
GT1 4011100002 SCROLL - GARDA 3500 ] s

Artionfo Codica

GFz SME 000G SEAL RING - OR 4950 ELBA 3500 I pes
GrE 4001219002 IMPELLER - GARIDA 2500 1
LerE 4401 100 i 7 SUROLL SUFPORT - GARDA X500 L0, ] =
Gis SOS02 1017 REUBBER REING - HL 150 GARDA 35040 1 ps
GI7 HIFMOT045 SCREW - M 12X30 TSEI 4 pes
78 RLLECH I]I:'III.E_-- FE.E";EAI“HEI I_‘:IHG - d_ﬁﬂx_ﬁ-gimlﬁ 350uk 4 pes =
LerL ) 001 1500 (a2 CORDHOLDER - GARDA 3500 I s
GHl H050H 1 2002 STUD BOLT - M 10X50 . s
B2 4N MEO2S SCROLL SUPPORT GASKET - GARDA 35040 I s
Gh4 4010400 028 CONNECTION FLANGE - GARD 3500 1

GRS ORI O CENTRIFUGAL SHAFT - GARDA 2500 L6 ) ps
CiRG SJ}S'DTD?_DM KEY - BX7X35 o I =
Eﬁ-ﬁ 4-'[llll]'ﬁll:l_1lll_1-‘i CLES_-TI-‘E‘:E FLAMGE - GARE.-\_C_UTT. [YEW i pes
Ga9 0 NGNS BLADE FOR CUTTING DEVICE |

L A0 I OBE00G COUNTE-BLADE FOR CUTTING DEVICE 2 pes
Le| 4010401027 BELADE-HOLDER FLANGE - GARDA CUTT. DEWV. 1 I

L OO0 02 EXTEMSION FOR CUTTING DEVICE | s
ORI I40 S0 1IN O0r CUTTIMNG DEVICE EXTENSION - SCROLL Iy 150 I pcs
Es 401 1707011 CUTTIMG DEVICE SPACER - G&E.D_A I ps
Gy SOE01070 SUREW = M J0X30 TE 6 s

595-0003 Slurry Operating Manual



GILTRAP
g P Page 59
Slurry Spreader Operating Manual

G S030000003 MECHANICAL SEAL - GARDA 6500 1 PCs
Casi 540 A0XP07000 CENTRIFUGAL SHAFT - GARDA 6500 TM 1 PEs
G Ny 4011001033 SCROLL SUPPORT - GARDA 6500 Th 1 pes
G 1000 4020907013 CENTRIFUGAL SHAFT - GARDA 6500 Th 1000 1 pes
GIn2 S060010003 HANDLE KENOB - GARDASGSDD 1 Pcs
Ca I3 4010601122 GEARBOX FRONT COVER - GARDA CE 1 PEs
T AO0907055 CENTRIFUGAL SHAFT - GARDA 3500 TM 1 pes
I8 50%000006  MECHANICAL SEAL - GARDA 3500 ' pes
Gl 4011001037 SCROLL SUPPORT - GARDA 3500 TM 1 pes
GI26 S050107093 SCEEW - M BX45 TE ] pes
Gi27 S050300002 SELF-LOCKING NUT - M 27X2X16 | Ppcs
Gl2s S050707004  KEY - 857X25 1 Pcs
G130 A060505018 SHAFT GUARD - GARDA-LEDRA CE 2 pcs
Giiz 5050007084 SEF.E-W' M vli-.‘.'{l:ﬁ TEF 4 pcs
G156 SO50007 0% SCH.EW M lEl'}[_Iﬁ 'I.'EF Fl.l'E[GR &, E ; I.i- pcs
G bl 4011707061 SPACER - [¥35,5X45X1 1 pos

595-0003 Slurry Operating Manual



c GILTRAP
1 Page 60
Slurry Spreader Operating Manual

ADR Axle Hub

< @ (3) (5) (7)(6)(8)(4)(9) (10) (11
L ,

595-0003 Slurry Operating Manual



G Gl LT.HJEP

Page 61
Slurry Spreader Operating Manual
ADR Axle Hub
Iltem | Part Number Description Quantity
60mm | 70mm | 80mm | 90mm
1 HUB2000KG | Complete Stub Axle, ADR 6 stud 60sq 1
1 HUB3000KG | Complete Stub Axle, ADR 6 stud 70sq 1
1 HUB4250KG | Complete Stub Axle, ADR 8 stud 80sq 1
1 HUB5000KG | Complete Stub Axle, ADR 8 stud 90sq 1
2 110-0193 Seal 57x100x10 O/A (80x100x8 nom.) 1
2 110-0194 Seal 67x120x12 O/A (100x120x10 nom.) 1
2 110-0195 Seal 78x130x10 O/A (108x130x8 nom.) 1
2 110-0196 Seal 82x140x10 O/A (119x140x8 nom.) 1
3 BRG30211J2 | Taper Roller Bearing, 30211 J2 1
3 BRG30213J2 | Taper Roller Bearing, 30213 J2 1
3 BRG32215J2 | Taper Roller Bearing, 32215 J2 1
3 BRG32216J2 | Taper Roller Bearing, 32216 J2 1
4 BRG30208J2 | Taper Roller Bearing, 30208 J2 1
4 BRG32210J2 | Taper Roller Bearing, 32210 J2 1
4 BRG32212J2 | Taper Roller Bearing, 32212 J2 1
4 BRG32113J2 | Taper Roller Bearing, 32213 J2 1
5 110-0945 Wheel Stud, M18x50 6 6 8
5 110-0950 Wheel Stud, M20x60x1.5 8
6 110-0917 Wheel Nut, M18 6 6 8
6 110-0919 Wheel Nut, M20x1.5 8
7 - Hub Only, ADR 2350 kg 6 stud 1
7 - Hub Only, ADR 3400 kg 6 stud 1
7 - Hub Only, ADR 4250 kg 8 stud 1
7 - Hub Only, ADR 5000 kg 8 stud 1
8 GRN8-45 Grease Nipple, M8x1.0 45 deg 1 1 1 1
9 110-1047 Slotted Nut, M39x1.5 1
9 110-1047 Slotted Nut, M39x1.5 1
9 110-1060 Slotted Washer Nut, M48x1.5 1
9 110-1060 Slotted Washer Nut, M48x1.5 1
10 - Retaining Clip (or Split Pin SP5x70) 1
10 - Retaining Clip (or Split Pin SP5x70) 1
10 - Retaining Clip (or Split Pin SP5x80) 1
10 - Retaining Clip (or Split Pin SP5x90) 1
11 110-0799 Grease Cap ADR Pressed Steel - 80mm 1
11 110-0881 Grease Cap ADR Pressed Steel - 90mm 1
11 110-0883 Grease Cap ADR Pressed Steel - 110mm 1
11 110-0884 Grease Cap ADR Pressed Steel - 120mm 1

595-0003 Slurry Operating Manual




G GILTRAP
g Page 62
Slurry Spreader Operating Manual

Single Axle Assembly - M5000

Quantity Used
ltem Part Number Description
M3000 M5000

1 - Axle Beam, 60sq Hubs 1
1 - Axle Beam, 70sq Hubs 1
2 - Wheel Assembly, 11.5/80-15.3 2 2
2 - Wheel Assembly, 400/60x15.3 opt
3 110-0917 Wheel Nut, M18x1.5 12 12
4 B16x45 Bolt, M16x45 4 4
5 551239 Washer, Conical M16 8 8
6 N16 Nut, M16 4 4

595-0003 Slurry Operating Manual



c GILTRAP
1 ¥ Page 63
Slurry Spreader Operating Manual

Single Axle Assembly — M7500

Item Part Number Description Quantity
- - Axle Beam, 80sq Hubs 1
2 - Wheel Assembly, 15Rx22.5 2
2 - Wheel Assembly, 500/45-22.5 2
3 110-0917 Wheel Nut, M18x1.5 12
4 B16x45 Bolt, M16x45 4
5 551239 Washer, Conical M16 8

595-0003 Slurry Operating Manual



G GILTRAP

Slurry Spreader Operating Manual

Page 64

6

N16

Nut, M16

Tandem Axle Assembly - M5000 & M7500

e by e - ASENON

L Quantity Used
ltem Part Number Description
M5000 M7500
1 - Axle Beam 1 -
1 - Axle Beam - 1
2 - Axle Pin - 1
3 WASG16 Washer, Spring M16 - 1
4 B16x30 Bolt, M16x30 - 1
5 - Hub Mount, 60sq Hubs 2 -
5 110-0264 Hub Mount, 70sq Hubs - 2
6 GRN1/8-90 Grease Nipple, 1/8" BSP 90deg - 4
7 110-0114 Bush - 2
8 GRN1/8-90 Grease Nipple, 1/8" BSP 90deg 2 2
9 - Wheel Assembly, 11.5/80x15.3 4 -
9 - Wheel Assembly, 400/60x15.5 opt. 4
10 110-0917 Wheel Nut, M18x1.5 12 24
11 B16x45 Bolt, M16x45 4 4
12 S51239 Washer, Conical M16 8 8
13 N16 Nut, M16 4 4

595-0003 Slurry Operating Manual




G GILTRAP

Slurry Spreader Operating Manual

Page 65

| 14

WA16

| Washer, Flat M16

Tandem Axle Assembly - M10000

vl TOHIEX T shonny = L0005

Item Giltrap Part # Description Quantity
1 110-0563 Axle Beam 1
2 110-0514 Axle Pin 1
3 WASG16 Washer, Spring M16 1
4 B16x30 Bolt, M16x30 1
5 110-0285 Hub Mount, 80sq Hubs 2
6 GRN1/8-90 Grease Nipple, 1/8" BSP 90deg 2
7 110-0114 Plastic Bush 2
8 GRN1/8-90 Grease Nipple, 1/8" BSP 90deg 2
9 - Wheel Assembly, 15Rx22.5 4
10 110-0917 Wheel Nut, M18x1.5 24
11 B20x45 Bolt, M20x45 4
12 S51245 Washer, Conical M20 8
13 N120 Nut, M20 4
14 WA16 Washer, Flat M16 1

595-0003 Slurry Operating Manual




Page 66

Steer

GILTRAP

L T ]

Slurry Spreader Operating Manual
Steering Axle Parts Break Down

Steering Axle Self-

G

LooDledlo6lE Lo0VENTE
JTEY HO04 L1517 S1HYd J4YdS LE00LES

L3T7le
*00808

0g

COT0SRE

1302916
WILOWSHOE
Z00Z0LI9Y NOHS V08
THEETT
1007302196 WOZLL LS00186
£0020429% ISLOVEDI 96
[CITETHTTS WELOWSHOR
1002302196 HLOHS YO8

595-0003 Slurry Operating Manual



GILTRAP
1 ——— Page 67

Slurry Spreader Operating Manual

Steering Axle Power Steer

51 2061201
BOAST38R
g
-

i}
=
D& 30E 1001

93

1

S6120EL001

TH110B0EAL

GEE0101

aga30F1y  BOEGI

- ira20E

.
T ——

e (3L 0]
5611080191

&
=)

595-0003 Slurry Operating Manual



GILTRAP
Page 68

Slurry Spreader Operating Manual

ARD Hub Assembly

\59132213

RETH B

L
%

\QE20%

595-0003 Slurry Operating Manual



c GILTRAP
1 - T Page 69
Slurry Spreader Operating Manual

Steering Axel parts list

BM90TR8TG001

Component Description Link Quantity
96120E1101 SCREW EH M20X2,50 L110 CA08,8 2
96108A0161 SCREW EH M08X1,25 L016 CR08,8 10
9810081 WASHER M08 D008,4 D016 TK1,6 10
802105 ASSEMBLY FOR RING-NUT SM 2
98608A2 GREASE NIPPLE 45° M08X1.25 4
80B006 COUPLING BAR L1890-2189 1
8218301 SHOCK ABSORBER D080 S241 1
9.74E+05 SELF LOCKING NUT M20X2.50 CA8 2
9812001 WASHER D020.5 D050 TK 4.0 4
9850201 SPACER D020.5/038 L032 1
9850202 SPACER D020.5/038 L045 1
9850211 SPACER D021/26.9 LO60 1
96120E2001 SCREW EH M20X2,50 L200 CA08,8 2
8126010002 HYDR CYLINDER D060/040 S100 2
97422F1 SELF LOCKING NUT M22X2,50 CA8 2
96122F1201 SCREW EH M22X2,50 L120 CA08,8 2
80ASMO1R OUTER ARM RG COMPLETE 10 SM 1
80ASMO1L OUTER ARM LF COMPLETE 10 SM 1
741TG9015 BRAKE SUPPORT 408E S090 2
7503552006 CAM SHAFT D35 B0225 FLAT 2
58513 SEEGER D038 DIN471 FOR SHAFT 2
58511 SEEGER D032 DIN471 FOR SHAFT 2
97124B1 NUT M24X1.50 DIN 934 2
53A08 RUBBER CAP FOR CAM SHAFT @35 2
9800241 TWIN WASHER M24 2
74402752 SUPPORT STN B4SM 408E LEFT 1
74402652 SUPPORT STN B4SM 408E RIGHT 1
468002 ASSEMBLY SUPPORT PLATES 2
80HSMO1LM INNER ARM LF MACHINED SM 10 1
80HSMO1RM INNER ARM RG MACHINED SM 10 1
59132213 32213 065 120 32.75 2
59132216 32216 080 140 35.25 2
57120B12 STUD M20X1,50 LO83 16
61L8TD004 HUB HO8 20 120-140 220-275 2
98608A1 GREASENIPPLE STRAIGHT M08X1.25 2
5471403 GREASE SEAL INDUSTRIAL 082/140 2
66LTG0801 DRUM 400X080 HO8 20 275-220 2
731TG01 BRAKE ASSEMBLY 400X080 408E 2
56112518 CAP 125 BOLT ON ADR 2
57548B6 CROWN NUT M48X1.50 WR65 H44 2

595-0003 Slurry Operating Manual




G GILTRAP

Page 70
Slurry Spreader Operating Manual
BM90TR8TG001
Component Description Link Quantity
58209 SPRING PIN FOR NUT M48 2
96308A0101 SCREW SH M08X1,25 L010 12
7611503 LEVER 35 BNA FIXED 2
462121002 PLATE TK12 S235JR EN10025 2
813104 ASSEMBLY CYLIND D030/025 S110 2
574201 LIMES WASHER FOR M20 16
57320B1 STUD NUT M20X1.50 WR30 16
C553UD1TG001
Component Description Link Quantity

72UFB10013 BODY STUBAXLE R110 LAM FF0230 1
80AST38R OUTER ARM RIGHT 0 STA STB 1
80AST38L OUTER ARM LEFT 0 STA STB 1
7DTGB1UNO01 BRAKE ASSEMBLY 400x080 408E 2
741TGB122 BRAKE SUPPORT 408E R110 2
7503552006 CAM SHAFT D35 B0225 FLAT 2
58513 SEEGER D038 DIN471 FOR SHAFT 2
58511 SEEGER D032 DIN471 FOR SHAFT 2
97124B1 NUT M24X1.50 DIN 934 2
9800241 TWIN WASHER M24 2
53A08 RUBBER CAP FOR CAM SHAFT @35 2
74402680 SUPPORT STA 090A 408E RIGHT 1
74402780 SUPPORT STA 090A 408E LEFT 1
46A164 CYLIND SUPPORT $120 5130 S150 1
80HSAQ5RM INNER ARM RG STA-STB 0 T130X14 1
80HSAO5LM INNER ARM LF STA-STB 0 T130X14 1
96110B0141 SCREW EH M10X1,50 L014 CA08,8 10
9830101 GROWER WASHER M010 DIN127 10
802104 ASSEMBLY FOR RING-NUT STN 2
98608A2 GREASE NIPPLE 45° M08X1.25 4
986081C CAP FOR GREASE NIPPLE 4
96820B0531 BOLT SPECIAL M20X1,50 L053,5 2
8128520503 CYLINDER HYDR D085/045 S205 DA 1
98A28B1 AXIALBALLJOINT M24X1,5 M28X1,5 2
98930F13 BALL JOINT RG M30X3.00 L0278 2
80BG24 MAIN BODY L0370 2
46A182 SUPPORT D045 SHOCK ABSORBER 1
96120E1101 SCREW EH M20X2,50 L110 CA08,8 1
Z5005 DUALMODE HYDRAULIC PLANTS 1
8215501 SHOCK ABSORBER D055 S242 1
96120E1001 SCREW EH M20X2,50 L100 CA08,8 2
9850202 SPACER D020.5/038 L045 1

595-0003 Slurry Operating Manual




G GILTRAP

Page 71
Slurry Spreader Operating Manual
C553UD1TG001

Component Description Link Quantity
46A186 PLATE SHOCK ABSORBER SUPPORT 2
96114D0501 SCREW EH M14X2,00 LO50 CS08.8 4
9800141 TWIN WASHER M14 4
59133114 33114 070 120 37 2
59133018 33018 090 140 39 2
57122B15 STUD M22X1.50 LO89 20
61L1UA004 HUB H10 22 120-140 280-335 2
98608A1 GREASENIPPLE STRAIGHT M08X1.25 2
66LTG1004 DRUM 400X080 H10 22 335-280 2
5471404 GREASE SEAL INDUSTRIAL 092/140 2
731TGO01 BRAKE ASSEMBLY 400X080 408E 2
57322B1 STUD NUT M22X1.50 WR30 20
574221 LIMES WASHER FOR M22 20
56112518 CAP 125 BOLT ON ADR 2
57558B1 CROWN NUT M58X1.50 WR80 H38 2
58212 SPRING PIN FOR NUT M58 2
57B5801 LOCK WASHER FOR M58 2
7611503 LEVER 35 BNA FIXED 2
96308A0101 SCREW SH M08X1,25 L010 12
813104 ASSEMBLY CYLIND D030/025 S110 2
462121002 PLATE TK12 S235JR EN10025 2
96114D0901 SCREW EH M14X2,00 LO90 CS08,8 2
97414D1 SELF LOCKING NUT M14X2.00 CA8 2
96120E1201 SCREW EH M20X2,50 L120 CA08,8 2

595-0003 Slurry Operating Manual




c GILTRAP
1 Page 72
Slurry Spreader Operating Manual

Jack Assembly

g A

I

Mote: Mot all parts shown are avaiable seperathy.
Jazks manufactured after approx 1/1/2000
hove Rad Special Nut No 8 superseeded by
awelded-im version,

595-0003 Slurry Operating Manual



e

Page 73
Slurry Spreader Operating Manual
Jack Assembly Parts list
Item Part Number Description Qty
- 301-4000-1 Jack Model 4 - c/w Pin, Sleeve etc. 1
- 301-4000 Jack Model 4 - no Pin, Sleeve etc. 1
1 301-4010 Upper Body 1
2 301-4017 Lower Foot 1
3 CLNPC3/4 Nylon Pole Clip %" 1
4 301-4031 Shaft 1
5 301-4049 Handle Knob, Plastic 1
6 301-4056 Handle - c/w knob 1
7 301-4024 Main Thread 1
8 - Special Nut 1
9 301-4038 Aluminium Cover 1
10 301-4058 Gear, Small 1
11 301-4059 Gear, Large 1
12 301-4044 Thrust Washer - 25x40x1 1
13 BRGT51205 Thrust Bearing, T51205 1
14 NN8 Nut , Nyloc M8 5
15 WASGS8 Washer, Spring M8 4
16 RIVIT-73406 Rivit 2
17 GRN8-ST Grease Nipple, M8x1.0 Straight 1
18 301-4100 Jack Sleeve 1
19 301-4200 Jack Pin 1
20 FP10.006 Linch Pin 1
21 B12X100 Bolt, M12x100 2
22 NN12 Nut, Nyloc M12 2
23 B8x40 Bolt, M8x40 1
24 RP8x40 Roll Pin, 8x40 1
25 RP4x30 Roll Pin, 4x30 1

Note: Not all parts are available separately.

595-0003 Slurry Operating Manual




G GILTRAP

Slurry Spreader Operating Manual

Page 74

Hydraulic Hose Assembly

TRACTOR
END

&

® @
H o
23
E:ﬁ = 3
O < ]
% o \)
4
;l
(\jﬁ
g @0 @

3
v
i
i

® @ @

Jo 9

595-0003 Slurry Operating Manual



G Gl LT.F_HEP

Page 75
Slurry Spreader Operating Manual
ltem Part Number Description Qu?nrjltri)tgrglsed Qua&tgzigsed
23 HYFS15-0808 | Hydraulic Hose Tail, 1/2" BSP Male 1 1
23 HYFS01-0808 | Hydraulic Hose Tail, 1/2" BSP Female 1 1
24 HYHGSSRAMR | Rear Hydraulic Hose, 3/8" 1 1
25 HYHGSSRAMF | Front Hydraulic Hose, 3/8" 1 1
26 HYFSN1-06 Ferrule 4 4
27 HFYS18-1206 | Hydraulic Hose Tail, 3/4" JIC 1 -
27 HYFS78-M2006 | Hydraulic Hose Tail, 20mm - 1
28 HYFFC2875-10 | Versil Nut, 10mm 1 -
28 HYFFTNS-12 Nut, 20mm - to suit cutting ring - 1
29 HYFS15-0808 | Hydraulic Hose Tail, 1/2" BSP Male 1 1
30 HYFQRC1/2M | Quick Release Fitting, Male 1/2" 1 1
31 HYT3/8 Steel Hydraulic Tube 3/8"ID x 5/8" OD 1 -
31 HYT16 Steel Hydraulic Tube 16mm OD x 2.0mm - 1
32 CLCS3-M16 Tube Clamp 3 -
32 Tube Clamp - 3
33 HYFFF9605-10 | Versil Sleeve, 3/8" 2 -
33 HYFFTCS-12 Cutting Ring, 12mm - 2

Note: Hydraulic steel tube was changed from imperial to metric during Sept 2001.

595-0003 Slurry Operating Manual




G GILTRAP
; Page 76
Slurry Spreader Operating Manual

Hydraulic Suspension Parts

YVersion: 2/03/2020

ltem Description Part Number Quantity
| Hydraulic Accumulator BYACCD.3 1
2 Shut of valve HYHCVI154H 1

595-0003 Slurry Operating Manual



c GILTRAP
1 Page 77
Slurry Spreader Operating Manual

Optional Autofill Assembly 6” and 8”

DETAIL A
SCALE1L: 3

595-0003 Slurry Operating Manual



G Gl LT.F_HEP

Slurry Spreader Operating Manual

Page 78

Optional Autofill Assembly 6” and 8”

Iltem No Part No. Description Qty 6” Qty 8"

1 VP-ART51 Valve ram 1
VP-ART50/H Valve ram 1

2 VP-304/G Gate valve 150mm 1
VP-304/H Gate valve 200mm 1

3 598-1112 Tank mount plate 1
598-1114 Tank mount plate 1
4 HYHCV-2706D Valve block 1 1
4.1 NFBC-LCN Needle valve 1 1
4.2 NFBC-LCN Needle valve 1 1
4.3 PRDB-LDN Pressure reducer 1 1
5 598-1125 Valve link clevis 1 1
6 VP-306/A Relief valve 1.5inch 1 1
7 598-1130 Valve bracket 1 1
8 598-1120 Valve link 1 1

9 VP-BP2001/G Pivot bearing 1
VP-BP2001/H Pivot bearing 1

10 598-1140 Support plate 1
598-1148 Support plate | Support plate 1

11 VP-AF0069/G Base pipe 1
VP-AF0069/H Base pipe 1

12 VP-AF0070/G Centre pipe 1
VP-AF0070/H Centre pipe 1

13 VP-BP1101/G Rubber joint 1
VP-BP1101/H Rubber joint 1

14 598-AFRAM Autofill ram 1
RAM2X1X390AF Autofill ram 1

595-0003 Slurry Operating Manual




c GILTRAP
1 Page 79
Slurry Spreader Operating Manual

Drawbar Assembly

595-0003 Slurry Operating Manual



G Gl LT.F_HEP

Page 80
Slurry Spreader Operating Manual
Drawbar Assembly
Item Part no. Description Qty
1 598-1345 Driveshaft holder 1
2 598-1012 Hose holder 1
3 Bare drawbar 1
3.1 GSSDB-FRONT Drawbar Front (Standard Drawbar Only) 1
3.2 GSSDB-REAR Drawbar Rear (Standard Drawbar Only) 1
4 Tow eye assembly
Toweye sm assy Fits 5000L, 7500L 1
Toweye g assy Fits 10000L, 12000L, 15000L, 20000L 1
5 301-4200 Jack pin 1
6 301-4020 Jack assembly 1
7 SAIP 0.35L Accumulator 1
8 HCV 154H P8P NFCD Accumulator valve 1
9 598-1330 Drawbar pivot pin 1
10785 Drawbar pivot pin for chassis boss
10 598-1320 Drawbar top ram pin 1
11 RAM3X1.5X100 Drawbar ram 1
12 598-1325 Drawbar lower ram pin 1
13 Plastic insert 2

595-0003 Slurry Operating Manual




c GILTRAP
1 S ) Page 81
Slurry Spreader Operating Manual

FILLER WITH MECHANICAL SEAL

Ral. O gl 10002, 201%

595-0003 Slurry Operating Manual



Page 82

GILTRAP

Slurry Spreader Operating Manual

fing
wod ] 13007 W - BOIVOHET PXOTD W THOLVESVHDNT  TO0T 190505 ¥l
vl 1 STXLXH - AN SENCXE VILEAANTHD  HIOLOLYS LTE 5
fiad I AT TS W] SIS AL MO0y WMEOLVIOS AL #9d VWY TOELNOD 50000010 e L
el 1 .h_______"._ﬁ_..u?rﬂ..__.nﬂ!iu.._ AV MOV NNTELL Wild YNV m_“_n_ﬁu__lmﬂ_._. Ik
o 9 AR DNLLL W0 WilwdS FXDEXTS TTVIANVIET  ES00L1 T Gl
sl 1 WORHWEY - LS WEY LHOGRITES TR VUMWY WIORITROLHLD e N5 NHVO5 oS 1y 21
s | W OIEE - ONTHYEE TV VEr IS V OLNESAD  PI0ITI0S ¥ldd
sl 1 BOSY VLT - TYES TV IR OO VETHY O WER TN VOB WLOAGLL SO0 (4 [ E 0
= 4 (RS9 WVOTHY D RS 0X080E O - DIH TS DS VOTH VDY B S 86 o T VIO ML OFF Y T000 1 C0EDS indd
ol ag AL XTI W - A0S MLOEXET W ALLA  ST0001050% ald:
exd 17 C101 - HEHSVAM FLLOOIS CLE VTEHINGY  SO0a00s0E il
aoud 1 TEXEN0H - ATy OeNEX0l VILLHAVIHD 000000504 =
e 1 STXEN0E I - LNM DNEEET] TS FEXTXN W ALLNY Y HFOLOY (I EDOH0505 il
and ] ST SO0 A TTRSW] S0V 18 € N5 TV LV OAE IETIE A LENYHED  OPOsI T 10 bt
wd 1 O T dek] S TR 5318 € RO LV O M T S LN YHED SO0aIC1T KOskl
snl ] ALY WY D - 0N W3O - 18 FHOLVIINYE L MO0 WV YRV IVESOd VIDNYE S0 Sdd
sl | ] - 0SS WOTHYDY - THREDS (L O] - D09 WOV VTOEXCOEHD WO i il
= ] 001 SFD LAVIS WL i T DOTSIRO WL 00 Wl T YOHHLNED OFadTY  SO0006a0T0 h 3
sl 1 HATTH - EONY L (TS HELLOW HAH HATTE LI RO aled 105 1] VISR EZCaIT Tdd
=d 1 TAVHS Tl 20000l HOULOIN SMAVECREH TV.LEDEO CRCTHTY D00 001 STV FEEO OISO THOLON - SE0mlncs 14

SL0E TO'OT PP O A4
anboge e speed aueids

UEDR ]
HLFH oBOE I 3

pu ey _@

595-0003 Slurry Operating Manual



Page 83

GILTRAP

Slurry Spreader Operating Manual

I g1 ‘O
d I LRUTH DT e LATTH WWINOD NTOTTINY - S0 D00 AL
s I HATA - DO S TIOHDS HATHA VIOEEHEEY OUCHOBANS  ST10001 108 el
ol F FEAL SEXTUIW MAHDS TAOL SEXTTN GLLLA SR 050 el
il I LTINS DNTY DN SINOSI QIO IR0 IO WHETHEY L IO (L e
ol i Dl i HAHSYM VHATHD Waod 0500 N VTTHANOY  Drosatosns 6304
o I LNDINOS TWES 10 LNTLX0R OTON YD SR Bl
= i ¥R O - HEHSYA WOINTNTTY CHEITNTTY SV W O VITEOSOE  Soiiiams £
= I SWO A - DT SYD LA Odidv]  DOIrEE0E o G
o ¥ EL PI%00 W - MTHDS EICRL 2Iv00 W Aa0A TR OS5 qidd

m_._._”.._.n_

¥
; uomeg %u

SRR

GIOETODI f@p 0 Aoy
anbojeed sped oaoeds
P hopE e

595-0003 Slurry Operating Manual




Page 84

GILTRAP

Slurry Spreader Operating Manual

BSARE
R38R 8

i

6L0Z Z0'0L 18P 0 e

00ED-0ST @
00T 2-05L2-001 @
INIOTr TIAIMS

lueoe ] (w=g
o 1101 R g %

595-0003 Slurry Operating Manual



Page 85

GILTRAP

Slurry Spreader Operating Manual

il ‘Omd

s s Ol 0 WD T W0 - D TS 050 O CULBUAED R ET B0 VEANEL OTTINY  I3mIT0005 095172050
= [y 000 O CULATEED 008 800 - DGTH TS O 1 CuLP CL D 0 SO WINAAL OTHHRNY  DO0iioeis 0] &5k
wxd T SINOCXDI 0 - HHS WM IOININTTY DENINITTY & DO0EX9T O VTTHANOE  L00E0E0e0s e ]
= 4 X908 & - Wi B NRCL - 571D O YL SRR U
od ¥ TXH W - HOLVOHET U0 BN THOLVESYHONT  [TIR0505 FOEH
wd | SWO LT - TV THILLS SWO D O OIVIODY N1 VHAAS  E0000000S 00/
axd Bl W0 O - TV TS SW D EA O OIVIDONW MIVHEAS  s0020D0105  052/% Dy
od an SWE T A0 TV TS SV T L] CHVIOOY NI VHHAS  eD020D0ME  DDZ/EEND
sl 1] SWO O A0 - TV TELES SYOR DA OIVIDONY N YHELES  w0aloboids 05 1/EDED
d kel SN O TV RS AW DA O OIVIDOW NI VHASS  siionoios  o0d/aDe
od I O0% €1 OO0y TYAHELLN O i1 HIE OLLNOED ONHALN] OLLOCHMYIY  AS01000T0F (& Z505
wxd | 052 €1 - DT RO TYRHELLS G5 1 WIS CRLNO D ONHALST QLLOCHNYIN J10100010F 052050
wd I 002 O~ DR MOy TYAHELEN OO 1 IS CRLNEOED ONHEA LS O LLOCHNYIN  DIDTONTF  (OEEER
wd I 057 1 = DN MO0 TYRHELNT G O HED OLROID ONMALNT OLLOCINYIN  S0i0D0T0F DS 1/TD0
wxd I 01 €1 - DT RO TY RN GO 1 "I CRLNCTEY ONEELNT CULLOCKM YN S0I0MHE (RN
o I O €1 - ST RO TVIMHELLXE (00 O HEXPOLNED ONTELS] QLIOCHNYI T9010NN0F - 0071
ol I (L (1 - ORTRHO0 TYSNTLLYH 052 €1 "HI QLS TEED ONTELST QLAY S1oloD I 052715
wd I O0F (7 - OTRAO0 T MNHELLYE 002 (1 “HEDOANAED ONFALST OLLOOINYIN [HI0100010F 007152
wod I ST 0 RN RO TYNHELLXH s O HE QLMD O LS OQLIOCHNYIN a0ijor 0S5
wnl | 0T €1 - SNTERO0 TYRELLYA 001 O "W OENTED ONTELLST OLLOCHNYIN 08100010 0017155

IUESE]

_.
o ey %ﬂ

[=a =1y

LNIOM TIAIMS

GINE TODE 2P 0 “AaH
SnDMeeD Sued suaeds
LR OO e

595-0003 Slurry Operating Manual



Page 86

GILTRAP

Slurry Spreader Operating Manual

fd i 5T O NI & 1Oy - DN TVHS O5T O UMD L 0SE VILANLL OTIEANY  SS0000os  os8ahh
wd 1 OOF 1 LN D559 HO - DMIH TV 007 (1 OULNMD 0555 HO VINNAL OTIANY  SSO0IT0E08 000/
wxd 1 O] 1 LMK S599 WO - ONIH TVAS 01 1 LI IID SE9%90 O VILNALL OFTIEANY  YS00IIR0E  Oelisi
wxd 1 L LLATR ERL HOY - DNIY VS S DULLATE A1 HO VIONALOTTENY r._i..min_m _H_“__.q_ﬁ.ul
o C HRFE €1 LN MR 0080 12 00 - DiNTH TS O €1 ERLNMED 0018 00 VLOANEL OTHENY  RANITEDS  GOEEDD
wxd r ST O OULN 76 T5T B0 - DT TV 05T €1 LN 757 O VLAMILL OFTTINY  fE00ITHDS G500
sxd L 008 (1 O S¥E W0 - DNIH TVHS 007 T OLNNIDSH B0 VINNELOTIEANY  SToIimos a0fenn
sod 4 05 F O OUMIEF EEE B0 - OMIH TVAS 051 €1 OLMMIF 85T HO VLANALOTEANY  eiimes  0slien
ol il 00O QNI TIT B0 - ONTH TVIE O OIS O VLML OTTENY  IT00T0E0E  O0lenD
e £ O 1 LM O TR W0 - DA VIS O O] CRLNOITD 0T IR HO VIANIL OTTENY  SHOIIEDS 60D
wnd il 6T O DKM 0T B0 - DNTH TVAS 05T (1 QLKA 05T BO VINNALOTENY WIS a50E00
od r 008 €1 QLN IS0 £ WO - DTH TVAS DB ¢ QLN EFT BO VINNAL OTTEANY  HMIIes 0o

ST TO'NE PP D aap
anbogerpe spued aasedds
PRI OO e

INIOTM T3AIMS

-

uese]

i

ot eg

595-0003 Slurry Operating Manual




Slurry Spreader Operating Manual

Page 87

3" - 4" MANUAL SWIVEL CAST IRON PIPE WITH FLANGE

Rel 1 del 25.06 2019

[ e B ]

595-0003 Slurry Operating Manual



Slurry Spreader Operating Manual

Page 88

3" - 4" HYDRAULIC SWIVEL CAST IRON PIPE WITH FLANGE

Rel. 1 dal 28082019

il
|

Battioni

D

nag 477

. g

595-0003 Slurry Operating Manual



g P Page 89
Slurry Spreader Operating Manual

3" - 4" HYDRAULIC SWIVEL CAST IRON PIPE WITH FLANGE ADJUSTABLE

Rel 1 del 28062019

E.H;-, Pacani
1. A2

pag. 428

595-0003 Slurry Operating Manual



Page 90

[ ey Ol
wud 1 A1 OEXE I - MDD CTIZINVATYS VIV L GEXE W HLIA  ER00s05 91
=4 | WD - L5 NN TAING - TSN S - L8 DULLED DT #s0 1000 10¥ 751
sd 1 <F MO THAIMS - TTEEON S OULLAD OTTATHY FOD T T kil
sad 1 B ST @F IO - L8 N TIAIMS - TTLLCHN M ST OOk © G COULLEEYY CFTETN SO O e SCeisl
wd 1 <& MND TAAIMS - TTEAON SE QULLED OTTED 200100010k sl
ad | = MO TAAIMS = HRCTICOR T TLLON 5 OLEHD OTTRMNIWLHROM 090 100010¥ Efrl
wad i oF MAD THALME - IO STE00M SOLIAD OTHIAVLEOL  00100010¥ ikl
sad 1 <E MO TIAIMS - HHCVRCE] HTSA0MN SECRLEHD TTHENWLHON  FOD 1000104 EfFl
wd I o5 il B OFENETILE & - TR00 MY &5 QLD o T A QLY TEIVHL OHAL  iosis 1 10F Gl
sad 1 oF Hellld BEEXE @ = HISOH NMYHI oF DLLAYY 0SONE @ N TEIVHL GENL  FOrsesT ik Htl
sad 1 K el Bl CSEXTIILE O = ISOH NSYHE SO OSLEAL T O CUV IEIYHL ML (o001 10K Ll
wd | Al THALMS STXTTXTE @ - HSNY AHOAREHID QUL STXTENTE €3 VIO EODRRS T 10 ]
4 1 wCRLLEY = DHNITH SINICITTS QLI OUNS W VIOSRLLS OTTMY  WOS000s L
wd T LU INO] O - HAHS YW WOININTY OENINOTTY S1XSTX01 & VITRICIMNOY  Z000080505 i
sad T FE Hallld - TNTH HARELISY SFE OULLAD OID0WSSE OTTINY  TO008 1 10 L
sad 4 001 0% MM - DX DM IATE 01 A0 AT VEDIND OTTINY  C0rE0055 Ll
i £ 81 HO - DN TS 81 U0 VIAMLL OTTHNY #0001 Dix0s ke

HEMIHNT

GILTRAP

Slurry Spreader Operating Manual

NND T3AIMS

GIOETOTDT R 0 " AH
SN e sped aseds
puresp odsope ey

uese] [
- 10} IBgG %ﬂ

595-0003 Slurry Operating Manual



Page 91

GILTRAP

Slurry Spreader Operating Manual

'ch pea e ——
o : 3d1d TAALMS - SNV 1 ONIdITD TIOATHID OLLED VINSOIHD VIONY T S00%0k010F #
sl I TYIRYIN Bdld - WHOM WIVINYIW OLTED AN VNS ALLn S0t ok 5t
o " 0 - HTHSVA HLOOWS 01 @ VTTHANGH  HIOZ0T0S0S "
exd F HLSTX0 N - MHHDYS AL STED I WALIA ERLOIDSTS 11
exd 4 ol W - 1NN o> W OIW £ L0Ensng [ 5
xd 4 ol X W MM TIEYA 0L X0E PONYHEF D00 LRSS It
o i Adld - ACOE INIATOATY OLLAD - TIOATAID OO0 SE0T0lolor o
o } € Bl TAALMS TVIINYIN - LHOJANS HIVANYIN .-E OLLED OLHOddNS S101001 108 o
ol . _FOLLAD - WA 31O -450H _FOLLAD OAN VIO DIHOHAAOD. 60109010k W2
e : L€ 0LLTY - HAACD HATIOH-50H _£ OLLAD DANIVIHOD OIHONII00 080109010 £/6T
v b FEDL 91X 1 - MAHS FIDL91%% WALLIA %00£010505 i
o | il TIAIMS - 39NV NNOD NOLOW BOAH  THOATHIO OLLED Wl TOW DITIOO VIDNVT 90090H010k o
s i HINVHOAH 3did - WEom CONAYEO QLA HNE ¥ANAS LA C0%0i0ioy 5L
ol z STXOLI - NOLVORENT STX01 W THOLVSSYHON] £007180505 I
el I MO THALRAS - AV RO LAY ORI Y ] 000 | G i
el ! AL 0SKR I - MTUDS CIZINVATVD - OLLTIOLLAL - VIVONIZ AL 0SKE WALIA €10£010505 W
exd C (EFINY IV W - 1NN CREV ST B W OV LOOL0E050S £l

GTOETOMT R 0 A
anbofeyeD sued ajeds
prpureL ooy ey

ASHIEELA )

Iuese g

p 1H01) g %

595-0003 Slurry Operating Manual



Page 92

GILTRAP

Slurry Spreader Operating Manual

I EEk e

s r O WLLMN DNDDOTTES s NI - OSSN T W ALNYOOOBOLOY O0WE £ TOMIEDSIG s
exd [4 CEHFIBYATY D 9L 0EXT1 W - MEHDS AL BEXC] W WAVIINDS HLIA  LCRLDDEDS fuk
wul r # AL DR IADOT-TES AW ALNYOIOO T DL Q0T STEEGShS &k
sxd I NS TAALMS = WM TTAD DU TAVECAH (S LY T3 O WO U OEANTIEY  O8HRI0s0S £k
wnl L CETEIMYATYEN L D0UXERT W - MEHDS AL OUKRT W VLVONEL dLIA  ST1L01050 o
=l i NI IO HSOH TG o HUEVAH OGL LD HOTTHESSH R WINIROED QAL 1800201 Dp s
el i £ N IO HSO T THINETE £ HPOEAH OLLLED TS WINIOD O 8002010 et
exd T arn @ - WY1 are yOENLIENRLLS VLIS YT  OT0WE0nIs L g5
exd g 8@ - ANV 08 O CHNLUDNELLS VLIADSY] tdionls £k
wd L & HNND THEVISOHIY dod Sdld oF VALLLTY DY HEONTHID QULLED CHIN.  FE090RE TR T
sl i <6 MOD TIEY LSOV WO Hdld <8 WEEALTV DAY EOATHID QLLED OdAL  SE0%0RE | o i
sl (4 U™ W = HOLVRH UX? W HHOLYSEVEDNT  H0T 1B0SDS or
el i SO a1 80 - DNRE TVES SO 66l B0 VLANSLOTTEANY  FloeiEoins 1]
wul i i Hdld THALMS TTAVIIAH - IHOdANS OOTTAVEC € GLIED OIAOAd NS 020 o0l 1ok ok
e 1 CNCINOE O - HAHSYN SSVHE AMOLLO EXCEN0E O VTIHOMNOY  £10L050505 &8
wxd F 200 - HATISVM, HLLOCHNS PRVTIONDY TO0L0IOS0S BE
sxd r AL oY I U MARS AL O RW BY ALY SNOLO] 050 Lt

IUEnE]

uoijeyq &

SR T

NND T3AMS

GIOE TN 0T FR 0 A
anbopEes sued aseds
popes olfboge e

595-0003 Slurry Operating Manual



Page 93

GILTRAP

Slurry Spreader Operating Manual

el i 806 NI - S'IX91 ¢ DT Bi6 NI - 1991 @ Ol WL SO0R0ES1E ]
e i G IXOTNI [ 6 - HHHSVM LY DININOTTY §1X0EXP1 @ VITTIONOY 208000505 14
wd I OH S F Bdld TEALMS DTTNVHOAH - LHRGJA05 S5 OOTIAYADDAH OLLAD OLHOAATS ©STI00T 1M 09
sxd I S HORLOMN O LIV HCLAE] Y LT LA ElE TV L EHEC OO TNV AL TR LR, DTEHINECS L]
wl L5 =2/ @ TTYH THALLS SCIIE OIWVEXDY NI VIS e002000010% HS
exd | ST HO - DN Y S ST O YVLAMLL OTTIMNY S IR0005 LS
axl i (TH S F Halld - Eﬂwﬂz_}q—___}m: (H .5 (U5 - m._-wﬁaﬂuaimﬂa_.:i 95
e 1 STHR MO FU'OXT 201 - ONTH VS S R0 HSXTL01 YINNLL OTTNY 860012010 55
vxd 1 AN 25 O - HEAOO ST HOH-3 500 o5 OTH QML LA O LV OFFERIEA O BT LI SIS
d | D OLLEREY * WAACKY HERCT MO 500 o CIE] CRL LAY ORICLLY LMk ORI Oy S0 LOSMET (e Fiks
exd F HHL STY0N A - MRS AHLL STXOT W ILLEA S01L0010508 £S5
= ¥ T @ - HHHEVM LT N VATY D YIVONIZ 2T @ VTTHOMNOE  SOnL0T0S0E e
sl F R - HHHEYM LT (N VAT D YIWINIZ &1 @ VTTHIMNOY  S00L00050E 15

GTOETODT B O “ASHE
DNHNEIED SR DS
jouey obojeye

NND T3AMS

Uese ] lqn...d
- U0 B %

|

595-0003 Slurry Operating Manual



	Introduction
	Delivery and Warranty
	General Safety
	Driveshaft Safety
	Pre-Service Guidelines & Settings
	Spreading Options
	General Operating Instructions
	IMPORTANT
	2.0 - Operation
	4.0 - Technical

	Vacuum Pump Specifications – MEC/M Series
	Vacuum Pump Specifications –SE/D Series
	Vacuum Pump Troubleshooting
	Auto Fill Operation
	Hydraulic Suspension Operation and Information
	Tank Assembly Fittings
	5000 & 7500
	10000, 12000 & 15000

	Slurry Tank Fittings Reference
	Slurry Tank Fittings Reference
	Slurry fittings and attachments
	Rear & Top Hatch Assemblies

	Vacuum pump part break down
	MEC6500/8000 Vacuum Pump with Overdrive
	SE12000 Vacuum Pump
	Vacuum Pump Lubrication – SE12000
	Vacuum Pump Forced Lubrication (MEC5000 – 8000)
	Vacuum Pump Automatic Lubrication (MEC6500 – 8000)

	Star 72 Vacuum Pump Parts Break Down
	Star 72 M-Ma
	Star 72 Lubrication Options
	Star 72 Parts List

	Gearbox Parts Break Down For Rain Gun Option
	Garda Gearbox 6500 Mechanical Seal
	Garda Gearbox 6500 540/1000 Rpm with Pre-Shaped Ring
	ADR Axle Hub

	Single Axle Assembly - M5000
	Single Axle Assembly – M7500
	Tandem Axle Assembly - M5000 & M7500
	Tandem Axle Assembly - M10000
	Steering Axle Parts Break Down
	Steering Axle Self-Steer
	Steering Axle Power Steer
	ARD Hub Assembly
	Steering Axel parts list

	Jack Assembly
	Jack Assembly Parts list

	Hydraulic Hose Assembly
	Hydraulic Suspension Parts

	Optional Autofill Assembly 6” and 8”
	Drawbar Assembly

